



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
A001	ACTUATOR, #350	8.10	8.75	1.00
A008	ACTUATOR, MIN. PILOT MPA-3P	39.19	41.25	1.00
A009	ACTUATOR, #350 SWITCH	43.11	45.50	1.00
A010	ACTUATOR, PILOT, MPA-7	47.03	49.50	1.00
A013T	ADAPTR, #625T CYL. 1/2-13 THD.2.5 D	126.18	132.50	1.00
A015	ADAPTOR, GARDEN HOSE, 1/2 NPT	18.29	19.25	1.00
A018	ADAPTOR, PUSH BUTTON	25.08	26.50	1.00
A021	ADAPTOR, SWIVEL, 1/8 NPT TO 1/4	2.61	2.75	1.00
A025	ARBOR, #1	14.37	15.25	1.00
A026	ARBOR, #2	12.54	13.25	1.00
A032	ARBOR, G-2 NSF MANUAL C.O. HT	12.54	13.25	1.00
A049	ACTUATOR, #270 SWITCH	20.90	22.00	1.00
A050	ARBOR +BEARING ASSEMBLY S11	28.22	29.75	1.00
A054	ADJUSTOR, #270 HEIGHT heat treat	20.90	22.00	1.00
A055	ADAPTOR, #270 DRIVE GEAR- HT	50.16	52.75	1.00
A059	ACTUATOR, #270 ROD MOUNT	9.00	9.50	1.00
A061	ASSEMBLY, CH-5000 HOSE UNIVERSAL	116.26	122.25	1.00
A062	ADAPTOR, 9/16-18/THD.M TO 1/4"NPT F	9.14	9.75	1.00
A064	ANCHOR, WEDGE 3/8-16 X 3 3/4 SET	9.14	9.75	1.00
A065	ADPTR,1/4NPT X 3/8" 90 DEG.JIC MALE	15.68	16.50	1.00
A066	ADPTR,1/4 NPT X 3/8" JIC MALE	5.49	6.00	1.00
A069	ADAPTOR, STRAIGHT. 9/16-18 TO JIC	36.58	38.50	1.00
A073	ADAPTOR, ALG.SMC CYL REED SWITCH	61.13	64.25	1.00
A076	ASSY, U12, ARBOR / BUSHING	17.77	18.75	1.00
A077	ADAPTOR, 625A RACK TO SMC CYL.	47.03	49.50	1.00
A078	ASSEMBLY, PE FOOTSWITCH	148.91	156.50	1.00
A1016	ASSEMBLY, MOUNT,350 PUSHER S/S	148.39	156.00	1.00
A1023	WLDMT, DFG-160 OS PLATFORM	78.38	82.50	1.00
A1027	ASSEMBLY, WRD FOOT TARE SWITCH	70.54	74.25	1.00
A1028	ASSY, WRD,EPZ HIP SWITCH BRACKET	100.58	105.75	1.00
A1035	ASSEMBLY, SPEED REDUCTION CIRCUIT	31.35	33.00	1.00
A1050	WELDMENT, 270 HOUSING, 230V	395.79	415.75	1.00
A1056	ASSM, POWER JACK DS2 REPAIR	9.93	10.50	1.00
A1065	ASSEMBLY, EPZ DISPLAY STAND	70.54	74.25	1.00
A1071	ASSEMBLY, SG-2 HANDLE/KNOB	48.07	50.50	1.00
A1073	WELDMENT, HEAD & 16" BAR SG-2-pad print	130.63	137.25	1.00
A1073L	WELDMENT, HEAD & 22" BAR, SG-2	146.30	153.75	1.00
A209	ASSEMBLY, G2 HANDLE-KNOB	34.75	36.50	1.00
A210	ASSEMBLY, G-2 NSF HANDLE/ARBOR	47.03	49.50	1.00
A211	ASSEMBLY, G-2 NSF HEAD/TUBE	87.78	92.25	1.00
A213	ASSEMBLY, G-2 NSF MCO	182.88	192.25	1.00
A272DC	ASSY, 270 MOTOR/GEAR TRAIN, 115V DC	901.31	946.50	1.00
A2731	WELDMENT,#270C MTR HSING (W/O STOP)	257.33	270.25	1.00
A273C	WELDMENT, #270 MOTORHOUSING	215.53	226.50	1.00
A274	WELDMENT, #270 BASE	305.66	321.00	1.00
A274B	WELDMENT, #270 BSE. W/LK BRKT	147.61	155.00	1.00
A277	ASSEMBLY, #270 FRONT GEAR PLATE	80.99	85.25	1.00
A278	ASSEMBLY, #270 OUTPUT GEAR SHAFT	72.11	75.75	1.00
A279-3	ASSEMBLIES, 3 #270 SHIELD	86.21	90.75	1.00
A280	ASSY, #270 LEVER	94.05	99.00	1.00
A281	ASSY, #270 SWITCH ACTUATOR	20.90	22.00	1.00
A2812	ASSY, #270 LEVER ARM BEAR MNT	27.43	29.00	1.00
A2813	ASSY, #270/203 ROCKER SWITCH	30.04	31.75	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
A2813P	ASSY, ROCKER SWITCH W/ DIODE PAK	32.13	33.75	1.00
A2814	ASSY, #270 ROLLER SWITCH	54.86	57.75	1.00
A2815	ASSY, #270 CAM	75.24	79.25	1.00
A282	WELDMENT, #270 FRAME S/S	96.66	101.50	1.00
A283DC	ASSEMBLY, 270 FRAME/MOTOR, 115V DC	1,342.83	1,410.00	1.00
A284	WELDMENT, #270 GEAR LATCH	20.90	22.00	1.00
A285DC	ASSY, 270 MOTOR/GEAR TRAIN, 230V AC	1,073.74	1,127.50	1.00
A287DC	ASSY, 270 FRAME/MOTOR, 230V DC	1,432.96	1,504.75	1.00
A289	ASSY, #270 ROD MNT	134.54	141.50	1.00
A293	WELDMENT, C270 BASE CLAMP	849.06	891.75	1.00
A294	WELDMENT, C270 BASE	1,169.09	1,227.75	1.00
A295	ASSY, #270C BASE W/GAS SPRNG & CLMP	1,867.94	1,961.50	1.00
A335N	ASSY, PE-11 INT.12V P.S. W/BKTS.	131.67	138.50	1.00
A350	ASSY, #350 BLADE STGE/WSH GUIDE	91.44	96.25	1.00
A350L	ASSEMBLY, 350L BLADE WASH GUARD	78.38	82.50	1.00
A350T	350 TORQUE WRENCH KIT	182.88	192.25	1.00
A370	ASSY, #350 DRIVE MNT & PIN	20.38	21.50	1.00
A402	WELDMENT, BS PLATFORM-ol paint	43.89	46.25	1.00
A402S	WDLMT, BAKER SCALE PLTFRM, SS	245.58	258.00	1.00
A404	WELDMENT, BS POISE	61.39	64.50	1.00
A404S	WLDMT, BDS POISE S/S	73.15	77.00	1.00
A405	WELDMENT, BS BASE	137.16	144.25	1.00
A407	ASSY, BS FRAME/BAL. ARM	323.95	340.25	1.00
A473	WLDMT, PS PLATFORM-sw	27.43	29.00	1.00
A474	WLDMT, PS OVERSIZE PLATFORM	26.13	27.50	1.00
A484	WLDMT, RM NSF OVERSIZE PLATFORM	28.22	29.75	1.00
A500	ASSY, #1 HANDLE & KNOB	33.44	35.25	1.00
A507	ASSY, #1 HANDLE/ARBOR/KNOB	49.12	51.75	1.00
A507S	ASSY, SYSCO #1 HANDLE/ARBOR	31.35	33.00	1.00
A508	ASSY, #2 HANDLE/ARBOR	39.19	41.25	1.00
A508S	ASSEMBLY, #2 HANDLE & ARBOR SYSCO	25.60	27.00	1.00
A509	ASSY, #2 HANDLE & KNOB	30.83	32.50	1.00
A509S	ASSEMBLY, #2 HANDLEW SYSCO BLUE KNOB	19.59	20.75	1.00
A512	SCREW S503 3X AND NUT N059 3X PACKAGE	4.18	4.50	1.00
A513	ASSY, #1 KNIFE HOLDER	22.99	24.25	1.00
A513-2	ASSEMBLIES, 2 #1 KNIFE HOLDER	45.72	48.25	1.00
A518	ASSY, #2 K.H. (G-2BEF.3/2000	14.89	15.75	1.00
A518-2	ASSEMBLIES, 2 #2/G-2 KNIFE HOLDER	24.82	26.25	1.00
A522	ASSY, #8 HANDLE & ARBOR (SPARE)	69.75	73.25	1.00
A524	ASSY, G-2 NSF KNIFEHOLDER	32.92	34.75	1.00
A524-2	KNIFEHOLDER ASSEMBLIES, 2 G-2	65.84	69.25	1.00
A526-3	ASSEMBLIES, 3 #395 GRIND WHEEL	529.03	555.50	1.00
A527	ASSY, #395 BASE	190.71	200.25	1.00
A528	ASSY, 395 SNAP IN KNIFE GUIDE	62.70	66.00	1.00
A529	WLDMT, #395 COVER	64.01	67.25	1.00
A536	ASSY, 401 SNAP IN KNIFE GUIDE	39.19	41.25	1.00
A537	ASSY, 401 BASE	60.09	63.25	1.00
A5431DC	ASSY, TOP PLATE 350 DC GEAR TRAIN	54.86	57.75	1.00
A547	ASSY, #350 KNOB	14.11	15.00	1.00
A547L	ASSY, #350 LONG KNOB	21.95	23.25	1.00
A5505	WELDMENT, MODEL 350 FRAME-FIN	117.56	123.50	1.00
A551DC	ASSY, DRIVE LINKAGE	219.45	230.50	1.00
A5521DC	ASSY, 350 MOTOR/GEAR TRAIN 115V DC	777.48	816.50	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
A559	WELDMENT, #350 COVER	188.10	197.75	1.00
A559L	WELDMENT, 350L LONG COVER	219.45	230.50	1.00
A5661DC	ASSY,350,230V DC MOTOR/GEARTRAIN	828.16	869.75	1.00
A568	ASSY,#350 BLADE WITH RIVET (12 PK.)	354.26	372.00	1.00
A568L	ASSY, #350XL BLADE & PIN (12PK)	388.22	407.75	1.00
A574	ASSY, #201 OUTPUT SHAFT & GEAR	33.44	35.25	1.00
A576	ASSY, #201 TOGGLE BRACKET	15.68	16.50	1.00
A580DC	ASSY, LINKAGE, 203/266, ENGAGEMENT	76.81	80.75	1.00
A585	ASSY, ECO CSA CIRCUIT BREAKER	117.56	123.50	1.00
A588DC	ASSY,203/266 MOTOR/GEAR TRN,115V AC	722.36	758.50	1.00
A589	ASSY, #203 TOGGLE SWITCH -(O/S)	35.27	37.25	1.00
A591LDC	ASSY, 2ND PINION 350 DC MOTOR	58.78	61.75	1.00
A591N	ASSY, 1ST GEAR/PINION, DC MOTOR	43.11	45.50	1.00
A592DC	ASSEMBLY, OUTPUT SHAFT,203/266	84.91	89.25	1.00
A593DC	ASSY, MOTOR GEAR/TRAIN, 230V AC	648.95	681.50	1.00
A5941DC	WELDMENT, GEAR/SHAFT (350)	101.89	107.00	1.00
A597	WLDMT, #203/266 TRUNION-sand blast	20.90	22.00	1.00
A600	WLDMT, #610/700 FRAME	724.19	760.50	1.00
A601	WLDMT, #610 RAM PLATE	249.23	261.75	1.00
A602M	WLDMT, #610M COVER	150.22	157.75	1.00
A6033	ASSY, #610 VALVE MJVO-3	348.25	365.75	1.00
A6034	ASSY, #610 VALVE MJV-3	348.25	365.75	1.00
A6035	ASSEMBLY, 610 CYL./SMC VALVE	1,881.00	1,975.25	1.00
A604M	WELDMENT, 610M MAG LR MOUNT	125.40	131.75	1.00
A615	ASSY, 610L #10 603 GUARD RING	313.50	329.25	1.00
A622	WLDMT, #201 TOGGLE HANDLE	9.14	9.75	1.00
A624	ASSY, #350 1/4" CHANNEL HLDR. FRA	175.82	184.75	1.00
A624L	WELDMENT, 350XL 1/4" CHANNEL HOLDER	163.28	171.50	1.00
A625	ASSY, 625 SMC VALVE	744.56	782.00	1.00
A625A	ASSY, 625A SMC VALVE MANIFOLD	2,122.66	2,229.00	1.00
A626	ASSY, 625A COV/HINGE/DOOR LOW	305.66	321.00	1.00
A629	WLDMT, #625 HEAD	1,018.88	1,070.00	1.00
A630	WLDMT, #625 VERTICAL/BASE	2,116.13	2,222.00	1.00
A632	WELDMT, #625 BASE	783.75	823.00	1.00
A6331M	ASSEMBLY, 625M LID REMOVER	822.94	864.25	1.00
A633M	WLDMT, #625M RH.HEAD COV OSIZE	419.31	440.50	1.00
A638	WLDMT, #625Tall VERTICAL/BASE	2,024.69	2,126.00	1.00
A640	ASSM, CIRCUIT BREAK WIRE HARNESS	87.52	92.00	1.00
A642	ASSM,CIRCUIT BREAK WIRE HARNESS,350	104.50	109.75	1.00
A6508	WELDMENT, 350XLN FRAME-assy	535.56	562.50	1.00
A651	ASSY, 350 FRAME W/ SUCT. CUP BRKT.	509.18	534.75	1.00
A656	ASSEMBLY, #350 SWITCH	77.59	81.50	1.00
A665	ASSY, PS PINION PLATE LESS DIAL	13.85	14.75	1.00
A674	WELDMENT, RM SCALE CASE, SW	39.19	41.25	1.00
A67410	ASSY, RM KNOB	2.87	3.25	1.00
A6744	ASSY, RM ADJUSTING KNOB	5.23	5.50	4.00
A6745	WLDMT, RM BASE	7.84	8.25	1.00
A6747	ASSY, RM SPRING BRKT	3.40	3.75	1.00
A6748C	ASSY, CS O/U PINION PLATE	37.62	39.75	1.00
A6749	ASSY, RM 25# SPRING BRACKET	6.01	6.50	1.00
A674C	WLDMT,CS SCALE CASE	71.84	75.50	1.00
A67511	ASSY, RMD-2 SCALE DIAL/WINDOW	43.89	46.25	1.00
A67515	ASSY, RMD-1000 METR DIAL/WINDOW	32.66	34.50	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
A67521	ASSY, RM-2 SCALE WINDOW	43.89	46.25	1.00
A67522	ASSY, RM-5 SCALE WINDOW	43.89	46.25	1.00
A67522S	ASSY, SYSCO RM-5 WINDOW	36.58	38.50	1.00
A67524	ASSY, RM-25 SCALE WINDOW	43.89	46.25	1.00
A67551	ASSY, DCS-2 SCALE WINDOW	43.89	46.25	1.00
A67555	ASSY, CS,DOU-2 SCALE WINDOW and Dial	43.89	46.25	1.00
A677212	ASSY, SR-2 NDG DIAL & WINDOW	26.13	27.50	1.00
A67721AB	ASSY,SR-2 ADAMSBURCH DIAL/WINDO	26.13	27.50	1.00
A677229	ASSY, SR-5 ACE MART DIAL & WINDOW	26.13	27.50	1.00
A67742	ASSEMBLY, SR-25 DON DIAL & WINDOW	26.13	27.50	1.00
A693	WLDMT, 50# RACK PLATE	65.31	68.75	1.00
A695	WLDMT, 50# PLATFORM	143.69	151.00	1.00
A710	ASSY, 5 GAL. SQ. CAN KNIFE	1,246.16	1,308.50	1.00
A710S1	KNIFE, 233mm SQ. TOOLING	1,246.16	1,308.50	1.00
A710S2	ASSEMBLY, KNIFE, SQ. 700T (18 kg.)	1,186.00	1,245.50	1.00
A710S4	CROWN PUNCH, 512 X 801, 700T-ms	1,186.08	1,245.50	1.00
A711	ASSEMBLY, #810 KNIFE	1,246.16	1,308.50	1.00
A7112	CROWN PUNCH BLADE, 700T, ROUND 230mm	876.76	920.75	1.00
A7200	WLDMT, #700 GUARD RING, 600 DIA.	407.55	428.00	1.00
A72002	GUARD RING, 602	581.28	610.50	1.00
A72003	WELDMENT, GUARD RING, 403	581.02	610.25	1.00
A7201	WLDMT, #700 GUARD RING,502 DIA.	407.55	428.00	1.00
A72010	WLDMT, 610 DIA. GUARD RING	587.81	617.25	1.00
A72013	WELDMENT, GUARD RING, 609 PAINT CAN	395.79	415.75	1.00
A72014	WELDMENT, GUARD RING, 403 PAINT CAN	395.79	415.75	1.00
A72015	WLDMT, 610/700/625 GUARD RING, 215 DIA.	653.13	686.00	1.00
A7201P	WLDMT, 610 502/610 GAL CAN GD.RING	587.81	617.25	1.00
A7202	WLDMT, #700 GUARDRING,404 DIA.	407.55	428.00	1.00
A72021	WLDMT, 610/700/625 GUARD RING, 210 DIA.	653.13	686.00	1.00
A72025	WELDMENT, GUARD RING, 602.5-assy	244.53	257.00	1.00
A720304	GUARD RING, 304	825.55	867.00	1.00
A720315	GUARD RING, 315	395.79	415.75	1.00
A7204	WLDMT, 700 GUARD RING, 401/400 DIA.	407.55	428.00	1.00
A7205	WLDMT, 610/700 GUARD RING, 307 DIA.	407.55	428.00	1.00
A7205P	WLDMT, 610 307/404 GD.RING PT CAN	587.81	617.25	1.00
A7206	WLDMT, 610/700 GUARD RING, 303 DIA.	407.55	428.00	1.00
A720607	WELDMENT, GUARD RING, 607	587.81	617.25	1.00
A7207	WLDMT, 610/700 GUARD RING, 300 DIA.	407.55	428.00	1.00
A7207M	WELDMENT, GUARD RING, 300 CAN	395.79	415.75	1.00
A7208	WLDMT, 610/700 GUARD RING, 214 DIA.	407.55	428.00	1.00
A7209	WLDMT, 610/700 GUARD RING, 211 DIA.	407.55	428.00	1.00
A720C1	WELDMENT, GUARD RING, SPECIAL 307	395.79	415.75	1.00
A720M	WELDMENT, MODIFIED GUARD RING, 603-assy	395.79	415.75	1.00
A720R11	GUARD RING, RECT. WLDMT 304 X 603	627.00	658.50	1.00
A720R13	GUARD RING, RECTANGULAR, 313 X 411	627.00	658.50	1.00
A720R15	GUARD RING, RECTANGULAR, 314 X 516	605.06	635.50	1.00
A720R3	ASSY, RECTANGULAR G.R. 410x410	627.00	658.50	1.00
A720R5	ASSY, RECT. GUARD RING 314x505	627.00	658.50	1.00
A720R6	GUARD RING, 625, 311 X 408	627.00	658.50	1.00
A720R8	GUARD RING, 610, 301 X 405	627.00	658.50	1.00
A720S2	WLDMT, #625 GUARD RING 810	627.00	658.50	1.00
A720S4	WLDMT, #625 GUARD RG 903 CAN SZ.-fin	627.00	658.50	1.00
A720S4L	WELDMENT, GUARD RING, 903	627.00	658.50	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
A720S8	WLDMT, #625 GUARD RING 810	627.00	658.50	1.00
A720T	WLDMT, GUARD RING, TALL, 603	493.76	518.50	1.00
A7215	WELDMENT, GUARD RING, 215 DIA.	627.00	658.50	1.00
A721T	GUARD RING, 700T, ROUND 603	627.00	658.50	1.00
A730	WLDMT, 5 GAL. SQ.CAN GUARD RING	627.00	658.50	1.00
A7302	GUARD RING, 700T, ROUND 230mm	627.00	658.50	1.00
A730S1	WELDMENT, GUARD RING, 233mm SQ.	627.00	658.50	1.00
A730S2	GUARD RING, SQ., 18kg. 700T	539.22	566.25	1.00
A730S4	GUARD RING, 512 X 801, 700T	1,168.31	1,226.75	1.00
A731R	WELDMENT, GUARD RING, 512 X 801	627.00	658.50	1.00
A739	WLDMT, CM-1000 S/S-WM BTM. BRKT	163.28	171.50	1.00
A741S	WLDMT, CM-1000 S/S FRAME	1,802.63	1,893.00	1.00
A742S	WLDMT, CM-1000 S/S RAM	1,254.00	1,316.75	1.00
A743S	WLDMT, CM-1000 S/S DRIVE SHAFT	148.91	156.50	1.00
A744S	WLDMT, CM-1000 S/S HANDLE	750.83	788.50	1.00
A746	WLDMT, CM-1000 SS STAND	816.41	857.25	1.00
A748S	ASSY, #700 S/S GEAR & SHAFT	169.81	178.50	1.00
A7560	WLDMT, KNIFE 600 DIA.,	692.31	727.00	1.00
A75602	ASSEMBLY, CROWN PUNCH, 602	862.13	905.25	1.00
A75603	WELDMENT, CROWN PUNCH, 403	862.13	905.25	1.00
A75603J	CROWN PUNCH, 403 J BLADE-fin	512.05	537.75	1.00
A7561	WLDMT, KNIFE 502 DIA.	692.31	727.00	1.00
A75610	WLDMT, 610 DIA.S/S KNIFE	672.72	706.50	1.00
A75610M	ASSY, 610 DIA.S/S KNIFE W/MAG.	672.72	706.50	1.00
A75613	WELDMENT, J BLADE, 609 PAINT CAN	755.01	793.00	1.00
A75614	WELDMENT, J BLADE, 403 PAINT CAN	755.01	793.00	1.00
A7561M	ASSY, 502 DIA.KNIFE/MAGNET	510.74	536.50	1.00
A7562	WLDMT, KNIFE 404 DIA.	692.31	727.00	1.00
A756210J	WELDMENT, 210J KNIFE	1,133.83	1,190.75	1.00
A756215J	WELDMENT, 215J KNIFE	1,133.83	1,190.75	1.00
A75625	WELDMENT, CROWN PUNCH, 602.5	300.96	316.25	1.00
A75625J	CROWN PUNCH, 602.5 J BLADE	346.94	364.50	1.00
A7563	WLDMT, KNIFE 401 DIA.-fin	692.31	727.00	1.00
A756304	CROWN PUNCH, 304	1,039.78	1,092.00	1.00
A756306	WELDMENT, CROWN PUNCH, 306	415.39	436.25	1.00
A756315	WELDMENT, CROWN PUNCH KNIFE	672.72	706.50	1.00
A7563P	ASSY, PUNCH AND POUR, 603	604.01	634.25	1.00
A7564	WLDMT, KNIFE 400 DIA.	692.31	727.00	1.00
A7564J	ASSEMBLY, SPECIAL 400 "J" KNIFE	755.01	793.00	1.00
A7564P	ASSEMBLY, CROWN PUNCH, STRAINER	1,236.24	1,298.25	1.00
A7565	WLDMT, KNIFE 307 DIA.,	692.31	727.00	1.00
A7566	WLDMT, KNIFE 303 DIA.,	692.31	727.00	1.00
A756607	WELDMENT, CROWN PUNCH, 607-fin	692.31	727.00	1.00
A756-610L	WLDMT, 610L 603 KNIFE	672.72	706.50	1.00
A7567	WLDMT, KNIFE 300 DIA.	692.31	727.00	1.00
A7567J	WLDMT, 300 KNIFE W/EXP. BAND	672.72	706.50	1.00
A7568	WLDMT, KNIFE 214 DIA.	692.31	727.00	1.00
A7569	WLDMT, KNIFE 211 DIA.	692.31	727.00	1.00
A7569U	WELDMENT#700 211U'SIZE KNIFE	672.72	706.50	1.00
A756A	ASSY, KNIFE 202 DIA.	692.31	727.00	1.00
A756MD	KNIFE, MODIFIED TO LEAVE LID ATTACH	822.94	864.25	1.00
A756R11	KNIFE, WLDMT RECT. 304 X 603	1,175.63	1,234.50	1.00
A756R12	KNIFE, CROWN PUNCH, 414 X 804 RECT.	2,000.00	2,100.00	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
A756R13	KNIFE WELDMENT, RECT., 313 X 411	868.66	912.25	1.00
A756R15	CROWN PUNCH, RECTANGULAR, 314 X 516	1,123.38	1,179.75	1.00
A756R3	WLDMT, KNIFE RECT. 410 X 410	1,175.63	1,234.50	1.00
A756R5	WLDMT, RECT. KNIFE 313/314 X 505	1,175.63	1,234.50	1.00
A756R9	MOUNTING PLATE, RECT. KNIFE, 512X801	1,175.63	1,234.50	1.00
A756S11	WELDMENT, 610/700 207.5 KNIFE	849.06	891.75	1.00
A756S15	WELDMENT, 903 KNIFE CROWN PUNCH-fin	1,175.63	1,234.50	1.00
A756S15MD	KNIFE, 903 MODIFIED	1,306.25	1,371.75	1.00
A756S7	WLDMT, 512 DIA. KNIFE	926.13	972.50	1.00
A756T	CROWN PUNCH BLADE, 700T, ROUND 603	926.13	972.50	1.00
A756T5	KNIFE/END PLATE, 625T, 1011 CAN	1,175.63	1,234.50	1.00
A757	ASSEMBLY, 700 HANDLE	250.80	263.50	1.00
A757M	ASSEMBLY, LEVER ARM	151.53	159.25	1.00
A760	ASSY, 610L/625L #10 BLADE AND MAG	595.65	625.50	1.00
A761	ASSY, #700 S/S HEAD	852.98	895.75	1.00
A7611	ASSY, #700 S/S LT GEAR PLATE/BEAR	40.49	42.75	1.00
A7612	ASSY, #700 S/S RT GEAR PLATE/BEAR	40.49	42.75	1.00
A767	ASSY, PS ADJ. SCREW W/EARS	1.57	1.75	1.00
A768	ASSY, ADJUST SCREW W/O EARS	1.57	1.75	1.00
A773	WLDMT, POSEIDON, OS PLATFORM	52.25	55.00	1.00
A774	WLDMT, EDL, OS PLATFORM	48.33	50.75	1.00
A775	WLDMT, POSEIDON, OS PLATFORM, COSTC	52.25	55.00	1.00
A776	WLDMT, POSEIDON SUB TRAY PLATFORM	80.99	85.25	1.00
A779	WLDMT, BRV-160, OS PLATFORM	30.00	31.50	1.00
A796	ASSY, #201 SPRING BLOCK	43.11	45.50	1.00
A803	ASSY, 625A/AIR LOG 825A ALG.LID RE	3,291.75	3,456.50	1.00
A803M	ASSY, 825A ALG.LID RMVR PC CONT	3,592.19	3,772.00	1.00
A805	ASSEMBLY, #625/#825 ADJ. NUT-Machine Shop	261.25	274.50	1.00
A806	WLDMT, ALLIGATOR MOUNT	401.02	421.25	1.00
A807	WLDMT, CROWN PUNCH KNIFE, 600 DIA.	1,012.34	1,063.00	1.00
A8070	WLDMT, #825A/625A KNIFE, 603 DIA.	1,012.34	1,063.00	1.00
A8070J	WLDMT, 625A/825A 600J KNIFE	1,012.34	1,063.00	1.00
A8071	WLDMT, #825A/625A KNIFE, 502 DIA.	1,012.34	1,063.00	1.00
A8072	WLDMT, #825A/625A KNIFE, 404 DIA.	1,012.34	1,063.00	1.00
A8072J	WELDMENT, 825A KNIFE 404J	979.69	1,028.75	1.00
A8073	WLDMT, #825A/625A KNIFE, 401 DIA.	1,012.34	1,063.00	1.00
A8074	WLDMT, #825A/625A KNIFE, 400 DIA.	1,012.34	1,063.00	1.00
A8074J	WELDMENT, 825A 400 KNIFE W/J BAND	979.69	1,028.75	1.00
A8075	WELDMENT, 825A/625A 307 KNIFE-WELD	1,012.34	1,063.00	1.00
A8075J	WLDMT, 307 825A/625A KNIFE EXPBAN	1,012.34	1,063.00	1.00
A8076	WLDMT, #825A/625A KNIFE, 303 DIA.	847.76	890.25	1.00
A8077	WLDMT, #825A/625A KNIFE, 300 DIA.	1,012.34	1,063.00	1.00
A8078	WELDMENT, 895A/625A KNIFE, 214	1,012.34	1,063.00	1.00
A807J	WLDMT, CROWN PUNCH KNIFE, 603 JTYPE	1,022.79	1,074.00	1.00
A807R1	WLDMT, #625A RECT. KNIFE, 313 X 505	979.69	1,028.75	1.00
A807R6	MNTING PLT & KNIFE, 625, 311 X 408	1,175.63	1,234.50	1.00
A807R8	MNTING PLT & KNIFE, 625A, 414 X 804	1,175.63	1,234.50	1.00
A807S1	WELDMENT, KNIFE, 506, FITS 825/625	914.38	960.25	1.00
A807S2	WLDMT,#825A 514 KNIFE (600 UNDER)	1,175.63	1,234.50	1.00
A808	ASSY, ALLIGATOR GEAR SHAFT	125.40	131.75	1.00
A809	WLDMT, ALLIGATOR ARM	391.88	411.50	1.00
A810	ASSEMBLY, MAGNET	1,371.56	1,440.25	1.00
A8100	ASSY, #825A KNIFE/MAGNET 603 DIA.	1,371.56	1,440.25	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
A8100PP	ASSY, KNIFE/MAGNET, 600	1,371.56	1,440.25	1.00
A8101	ASSY, #825A KNIFE/MAGNET 502 DIA	1,371.56	1,440.25	1.00
A8102	ASSY, #825A KNIFE/MAGNET 404 DIA.	1,371.56	1,440.25	1.00
A8103	ASSY, #825A KNIFE/MAGNET 401 DIA.	1,371.56	1,440.25	1.00
A8104	ASSY, #825A KNIFE/MAGNET 400 DIA.	1,371.56	1,440.25	1.00
A8105	ASSY, #825A KNIFE/MAGNET 307 DIA	1,371.56	1,440.25	1.00
A8106	ASSY, #825A/625A KNIFE W/MAGNET	1,371.56	1,440.25	1.00
A81064	ASSY, 825A/625A KNIFE/MAG, 603.5	1,371.56	1,440.25	1.00
A8107	ASSY, #825A KNIFE/MAGNET 300 DIA.	1,371.56	1,440.25	1.00
A810J	ASSY, #825A KNIFE/MAG 603JAP DIA.	1,371.56	1,440.25	1.00
A810JP	ASSEMBLY, KNIFE MAGNET 625PP	1,371.56	1,440.25	1.00
A810PP	ASSEMBLY, KNIFE/MAGNET, 625A, 603	1,371.56	1,440.25	1.00
A820	ASSY, #625A GUARD RING 603 DIA.	384.04	403.25	1.00
A8200	ASSY, #825A GUARD RING 600 DIA.	384.04	403.25	1.00
A8200L	ASSY, #825A GUARD RING L.H. 600	384.04	403.25	1.00
A8201	ASSY, #825A GUARD RING 502 DIA.	384.04	403.25	1.00
A8202	ASSY, #825A GUARD RING 404 DIA.	384.04	403.25	1.00
A8204	ASSY, #825A GUARD RING 401/400	384.04	403.25	1.00
A8205	ASSY, #825A GUARD RING 307 DIA.	384.04	403.25	1.00
A8206	ASSY, #825A GUARD RING 303 DIA.	384.04	403.25	1.00
A82064	WELDMENT, GUARD RING, R.H.,603.5	384.04	403.25	1.00
A8207	ASSY, #825A GUARD RING 300 DIA.	384.04	403.25	1.00
A8208	ASSY, #825A GUARD RING 214 DIA.	384.04	403.25	1.00
A820L	ASSY, #825A LH GRD RING 603 option	384.04	403.25	1.00
A824	ASSEMBLY, #825A ALLIGATOR COVER	263.86	277.25	1.00
A827	WLDMT/ASSY ALG. LID REM.MNT H.D.	846.45	889.00	1.00
A828	ASSY, #625A/(OLD 825A )FR ALG.GUARD	117.56	123.50	1.00
A832	Weldment, 625 ALG. Rack	313.50	329.25	1.00
A835	ASSEMBLY, SYSTEMS KNOB	47.03	49.50	1.00
A835M	ASSY, CH-5000 KNOB W/SCW CUTOFF	47.03	49.50	1.00
A837	WELDMENT, FOOT PAD	180.26	189.50	1.00
A867	WELDMENT, CA-3000 COVER	175.04	184.00	1.00
A867T	WELDMENT, CA-3000T COVER	193.75	203.50	1.00
A872	WELDMENT, CH-5000 BOX	658.35	691.50	1.00
A874	WELDMENT, CH-5000 DOOR	227.29	238.75	1.00
A876	WELDMENT, CH-5000 COVER	250.80	263.50	1.00
A877	WLDMT, CH-5000 CRUSHER PLATE	470.25	494.00	1.00
A878	WELDMENT, CH-5000 BACK COVER	101.89	107.00	1.00
A879P	ASSY, CH-5000 CONTROL BOX W/PLC	1,698.13	1,783.25	1.00
A921	ASSEMBLY, U-12 HEAD & TUBE	122.79	129.00	1.00
A921L	ASSEMBLY, U-12 XL (22") HEAD/TUBE	121.48	127.75	1.00
A922	ASSY, U-12 HANDLE & ARBOR	65.31	68.75	1.00
A923	ASSY, U-12 HANDLE & KNOB	34.22	36.00	1.00
A925	ASSEMBLY, U-12 KNIFEHOLDER	28.22	29.75	1.00
A926	ASSY, U-12 KNIFE & HOLDER	43.11	45.50	1.00
A930SSP	SYSCO #1 CRS UNV.BSE-INSRT&HRDW	56.17	59.00	1.00
A932SSP	SYSCO #2 CRS UNVBSE-INST&HDWR	61.13	64.25	1.00
A939	ASSY, TMPRPRF S11 BASE HDWR	105.02	110.50	1.00
A941	WLDMNT & ASSY, S11 HEAD/TUBE	256.03	269.00	1.00
A942	ASSEMBLY, S11 HANDLE/ARBOR	169.81	178.50	1.00
A943	WELDMENT, S11 HANDLE/KNOB	138.46	145.50	1.00
A944	WELDMENT, S11 BASE (LESS HOLES)	203.78	214.00	1.00
A945L	WELDMENT, #1-#S-11 SOCKET INSERT	91.44	96.25	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
A946	ASSEMBLY, S11 KNIFE HOLDER	107.11	112.50	1.00
A949	WELDMENT, S11 BASE-FIN	263.34	276.75	1.00
A950	ASSEMBLY, #203/266 TRK BRK-STUD	360.53	378.75	1.00
A9521	ASSY, 350 REAR 230V WIRE COVER	373.59	392.50	1.00
A988PC	#825A DUAL SENSOR ACTUATOR	1,018.88	1,070.00	1.00
A9895	ASSEMBLY, #825/IC/DF 5" CASTER	228.59	240.25	1.00
A9942	WELDMENT, KSS 5050 MOUNTING PLATE-SPOTWELD	117.56	123.50	1.00
A9955	ASSY, 350 CVR INTERLCK SWITCH, 115V	203.78	214.00	1.00
A9956	ASSY,350 CVR INTERLCK SWTCH, 230V	95.10	100.00	1.00
A9981	WELDMENT, 15 X 17 O/S PLTFRM, PE-20	125.40	131.75	1.00
A9991DC	ASSY,350 MOTOR/LINKAGE/HOUS 230V AC	1,371.56	1,440.25	1.00
A999DC	ASSM,350 MOTOR/LINK W/HOUGS 115V AC	1,371.56	1,440.25	1.00
AC002	ACTUATOR, 350, NEW DESIGN	45.46	47.75	1.00
AS008	ASSEMBLY, RM DASHPOT WITH LINKAGE	65.31	68.75	1.00
AS013	WELDMENT, 15X17 0/S PLATFORM, EPZ	104.50	109.75	1.00
AS014MD	ASSY, 3/16" ARC BLADE, MCDONALDS	332.31	349.00	1.00
AS014R	REFURBISHED,ARC BLADE CARTRIDGE3/16"	99.28	104.25	1.00
AS015MD	ASSY, 1/4" ARC BLADE, MCDONALDS	290.82	305.50	1.00
AS015R	REFURBISHED,ARC BLADE CARTRIDGE1/4"	99.28	104.25	1.00
AS016R	REFURBISHED,ARC BLADE CARTRIDGE3/8"	99.28	104.25	1.00
AS017R	REFURBISHED, BLADE ASSEMBLY, 1/4", LASER 2	67.93	71.50	1.00
AS018R	REFURBISHED, BLADE ASSEMBLY, 3/16", LASER 2	67.93	71.50	1.00
AS019R	REFURBISHED,BLADE ASSEMBLY, 3/8", LASER 2	67.93	71.50	1.00
AS020MD	ASSY, 3/16" ARC PUSHER MCDONALDS SMALL PRODUCE	288.42	303.00	1.00
AS021MD	ASSY, 1/4" ARC PUSHER MCDONALDS SMALL PRODUCE	259.58	272.75	1.00
AS029	ASSY, ETL COVER	58.78	61.75	1.00
AS030	QUICK CHANGE KNOB, 1/4-20	20.90	22.00	1.00
AS034	ASSY, SPLASH GUARD, 610	221.54	232.75	1.00
AS0345	ASSEMBLY, WASH GUARD, 625	625.00	656.25	1.00
AS060MD	ASSEMBLY, ARC 3/16" PUSHER, MCDONALDS	288.42	303.00	1.00
AS061MD	ASSEMBLY, 1/4" ARC PUSHER, MCDONALDS	288.42	303.00	1.00
AS069	ASSEMBLY, 1/2" ARC XL PUSHER	365.75	384.25	1.00
AS069S	ASSEMBLY, 1/2" ARC XL PUSHER	365.75	384.25	1.00
AS100	ASSEMBLY,SINGLE BLADE CARTRIDGE, ARC XL	365.75	384.25	1.00
AS153	ASSEMBLY, ARC XL, 1/2" BLADE CARTRIDGE	486.97	511.50	1.00
B003	BAR, CAGE MOUNTING TO VIBRATOR	181.83	191.00	1.00
B011	BAR, #1 SLIDE (PLATED)	91.44	96.25	1.00
B012	BAR, #2 SLIDE (PLATED)	82.29	86.50	1.00
B013	BASE, ECO- Plate	91.44	96.25	1.00
B015	BASE, PREMIER SCALE	5.49	6.00	1.00
B021	BASE, SS-16 SCALE	2.61	2.75	1.00
B022	BATTERY, EDL-10 RECHARGEABLE PACK	56.43	59.50	1.00
B027	BEARING, BALL, #201, 203, 266, 350	30.31	32.00	1.00
B028	BEARING, BALL #203/266	25.08	26.50	1.00
B029	BEARING, BRONZE #201 B710-1/8	7.58	8.00	1.00
B030	BEARING, #201/270/350 BRNZ,(OUTPUT)	8.10	8.75	1.00
B031	BEARING, #203/266 BRONZE	3.14	3.50	1.00
B035	BEARING, #700/ALG FLANGE, 1"	10.45	11.00	2.00
B039	BEARING, #350 OILITE, FF-520-9	6.01	6.50	1.00
B040	BEARING, SECOND, ECO/350	2.09	2.25	1.00
B057	BLOCK, #203/266 SPRING	25.08	26.50	1.00
B083	BRACKET, END-fin		-	
B091	BRACKET, #825 INTERLOCK MOUNTING	37.62	39.75	1.00





## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
B094	BRACKET, NOZZLE STD. SHORT	71.32	75.00	1.00
B097	BRACKET, #625 RETAINING-form	56.43	59.50	1.00
B099	BRACKET, #625 ROD GUIDE-form	56.43	59.50	1.00
B108L	BRACKET, #201 TOGGLE - RIGHT	2.09	2.25	1.00
B113	ASSEMBLY, PE RDOUT MOUNT BRCKT	155.18	163.00	1.00
B114	BRACKET, VIBRATOR	199.07	209.25	1.00
B116	BREAKER, 250AC, 0.6A CIRCUIT	86.74	91.25	1.00
B117	BRUSH, ECO MOTOR	6.27	6.75	1.00
B118	BUMPER, #350 END	5.23	5.50	4.00
B118-12	BUMPERS, 12 #350 END	73.80	77.50	1.00
B119	BUSHING, #1 DARK BLUE NYLON	7.84	8.25	1.00
B119-3	BUSHINGS, 3 #1 BLUE NYLON	23.51	24.75	1.00
B121	BUSHING, #2 DARK BLUE NYLON	5.23	5.50	6.00
B121-3	BUSHING, #2 DARK BLUE NYLON (PKG.OF 3)	15.45	16.25	1.00
B122	BUSHING, SG-2/G-2 NSF MCO	5.23	5.50	1.00
B122-3	BUSHINGS, 3 G-2	15.45	16.25	1.00
B130	BUSHING, REDUCTION, 3220 X 8 X 4 (VMI)	10.45	11.00	1.00
B132	BUSHING, REDUCTION, 3220 X 4 X 2 (VMI)	4.44	4.75	1.00
B136M	BUSHING, MOD HOLE PLUG P/N P329	20.90	22.00	1.00
B136R	BUSHING, 700 RAM PLATE SHIELD	38.14	40.25	1.00
B137	BUTTON, GREEN MSHRM PUSH, 800T-D1	241.66	253.75	1.00
B137BG	BUTTON, GREEN KNOB, 800T-N246G	86.21	90.75	1.00
B140	BUSHING, ECO LINK	5.23	5.50	4.00
B141	BLOCK, #700 S/S SPACING & ADJ.	120.70	126.75	1.00
B141M	BLOCK, HEAD ADJUSTING 700T-WASH	151.53	159.25	1.00
B142	BRACKET, #700 S/S HANDLE-Form	34.49	36.25	1.00
B163	BRACKET, #610 COVER	10.45	11.00	2.00
B167	BRACKET, #270 BASE MOUNTING	1.31	1.50	1.00
B168	BUSHING, #270 OUTPUT	23.51	24.75	1.00
B169	BEARING, 270RD.4395ODx.3135IDx5/8L	2.61	2.75	1.00
B170	BEARING, OILITE MOD.TO.938 L.	5.23	5.50	1.00
B173	BEARING, S11 .50DX.313IDx.56	3.40	3.75	1.00
B194	BRACKET, #270 SWITCH	4.18	4.50	1.00
B195	BEARING, #270 LEVER	2.61	2.75	1.00
B201	BEARING, #270 .253ID X.3155 OD X 1/	3.66	4.00	1.00
B202	BEARING, ROD END 1/4-28 SPFL-4 MOD	55.65	58.50	1.00
B207	BRACKET, BAKER SCALE PIVOT	1.57	1.75	1.00
B218	BASE, CH-5000 HYD. CRSHR	289.99	304.50	1.00
B227	BUTTON, CH-5000 SWITCH PUSH	156.75	164.75	1.00
B237	BREAKER, #270 CSA CIRCUIT	76.81	80.75	1.00
B240	BRACKET,CM1000S/SWM TOP WALLMT	97.97	103.00	1.00
B242P	BRACKET, CM-1000 WALL MT FRAME	19.59	20.75	1.00
B249	BOX, DS BATTERY	3.66	4.00	1.00
B250	BRACKET, #270B BASE LOCK-FORM	13.06	13.75	1.00
B255	BEARING, C270 BARHOLDER TOP	36.58	38.50	1.00
B255B	BEARING, C270 BARHOLDER BOTTOM	26.13	27.50	1.00
B261A	BRACE, 625A ADJ. ALG. GUARD	141.08	148.25	1.00
B271	BEARING, C270 ADJUSTING KNOB	2.35	2.50	1.00
B276	BOLT, TEE 625A/825A HD ADJT(TF,PC)	53.30	56.00	1.00
B276M	TEE HANDLE, 700T METRIC	36.58	38.50	1.00
B277	BOOT, PUSHBUTT H2OTIGHT V008	15.68	16.50	1.00
B283	BRACKET, CA-3000 CYL FOOT PAD	23.51	24.75	1.00
B285	BUSHING, UNIVERSAL 5/8"D.	0.78	1.00	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
B297	SNAP BUSHING,1/2"SNAP,3/8"ID (VMI)	0.78	1.00	1.00
B338	BOARD, CH-5000 CONTROL CIR ASSD	555.16	583.00	1.00
B369S	BASE, SYSCO UNIVERSAL CRS INSERTED	13.06	13.75	1.00
B372	BRACKET, 625 SMC VALVE MTG.	30.04	31.75	1.00
B376	BUTTON, PE-11 MUSH HEAD, RED 1.4"	70.50	74.25	1.00
B377	BLOCK, PE-11 MUSH BUT CONTACT	39.19	41.25	1.00
B385	BOARD, EDLUND ORIG CPU SK-5000Z	195.94	205.75	1.00
B391	BUTTON, PE-11D IDEC PUSH	47.81	50.25	1.00
B400	BASE, CIRCUIT BREAKER UK 6-FSI/C	31.35	33.00	1.00
B401	BREAKER, TCP 2 AMP CIRCUIT	43.89	46.25	1.00
B407	BATT PACK, ERS,EPZ,WRD, RECHARG, 6AA	101.89	107.00	1.00
B410	BREAKER, THERMAL, 1.2A	123.05	129.25	1.00
B602	BRACKET, 39050 SANITIZER MTG-wash	36.85	38.75	1.00
B6021	BRACKET, 39000 HOSE CLIP-vib	6.01	6.50	1.00
B639	BRACKET, REMOTE DISPLAY, EPZ/ERS	25.08	26.50	1.00
B716	STOPPING BLOCK, 700T	57.48	60.50	1.00
BK058	BRACKET, SPLASH GUARD	10.45	11.00	2.00
BK095	BRACKET, TOGGLE VALVE MOUNT	20.00	21.00	1.00
BK120	BRACKET, KSUV, DOOR TRIM&BALLAST MOUNT-fin	200.00	210.00	1.00
BK124	BRACKET, SWITCH MOUNT, DOOR-pb	28.00	29.50	1.00
BL006	BLOCK, 4 COND.BLUE SPRING TERMINAL	16.98	18.00	1.00
BL009	BLOCK, END	14.37	15.25	1.00
BL013	BLADE, .025 X 5/8 SDS-press	7.84	8.25	16.00
BU005	BUSHING, 1/2 TO 1/4 NPT REDUCING	35.01	37.00	1.00
BU007	BULB, KSUV UV-C 15 WATT LIGHT	117.56	123.50	1.00
BU008	BUMPER, ERS/EPZ PLATFORM	4.18	4.50	1.00
C003DC	CAM, 350 DRIVE	47.03	49.50	1.00
C007	CAP, #203/266 BRUSH	4.18	4.50	1.00
C010	COVER, BATTERY BOX WITH BEZEL DS	5.23	5.50	4.00
C082	CLEVIS, ALLIGATOR, HEAVY DUTY	59.57	62.75	1.00
C0840	CLIP, RETAINING, 600 CAN SIZE	44.41	46.75	1.00
C08402	CLIP, CROWN PUNCH, 602	44.41	46.75	1.00
C0840H	CLIP, SYSTEMS 600 BLADE HARDENED-fin	73.93	77.75	1.00
C0841	CLIP, RETAINING, 502 CAN SIZE-FORM	44.41	46.75	1.00
C08410	CLIP, RETAINING, 610 CAN SIZE	73.93	77.75	1.00
C08411	CLIP, RETAINER, 215	44.41	46.75	1.00
C08412	CLIP, 313	84.91	89.25	1.00
C0842	CLIP, RETAINING, 404 CAN SIZE	44.41	46.75	1.00
C0843	CLIP, RETAINING, 406 CAN SIZE-form	43.11	45.50	1.00
C084304	CLIP, RETAINER, 304-form	73.93	77.75	1.00
C084315	CLIP, RETAINING #10(315)-vib	43.11	45.50	1.00
C0844	CLIP, RETAINING, 401/400 SIZE	44.41	46.75	1.00
C0845	CLIP, RETAINING, 307 CAN SIZE	44.41	46.75	1.00
C0846	CLIP, RETAINING, 303 CAN SIZE	44.41	46.75	1.00
C0847	CLIP, RETAINING, 300 CAN SIZE	44.41	46.75	1.00
C0848	CLIP, RETAINING, 214 CAN SIZE	44.41	46.75	1.00
C0849	CLIP, RETAINING, 211 CAN SIZE	44.41	46.75	1.00
C084A	CLIP, RETAINING, 202 CAN SIZE	44.41	46.75	1.00
C084R15	CLIP, RETAINING, 314 X 516 RECTANGULAR	39.71	41.75	1.00
C084R2	RETAINING CLIP, 700T, 230mm	73.93	77.75	1.00
C084R4	CLIP, RETAINING, 404 X 404 RECT. SI	45.98	48.50	1.00
C084R6	CLIP, RETAINING, 625, 311	73.93	77.75	1.00
C084R8	CLIP, RETAINING, 625, 414	84.91	89.25	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
C084R9	CLIP, 512 RETAINING	56.50	59.50	1.00
C084S14	CLIP, RETAINING, 230 mm	73.93	77.75	1.00
C084S2	CLIP, RETAINING, SPECIAL 810 SIZE	73.93	77.75	1.00
C084S3	CLIP, RETAINING, 233mm	73.94	77.75	1.00
C091	CONNECTOR, #203/266 LEAD S11	0.78	1.00	1.00
C092	CONNECTOR, CH-5000 LEAD	61.39	64.50	1.00
C095	CONNECTOR, WIRE RED, IDEAL, #452	0.78	1.00	1.00
C099	CORD SET, REGULAR 7ft, 18/3, GRAY	20.90	22.00	1.00
C101	COUPLING, 1/8 NPT BRASS, 3300X2 (VMI)	4.70	5.00	1.00
C103	COUPLING, AIR, #210-10 1/4" NPT MALE (VMI)	20.90	22.00	1.00
C104	COUPLING, #210-3003, 1/4" FEMALE (VMI)	49.38	52.00	1.00
C105	COUPLING, ARO 210PLUG 1/4" FEMALE (VMI)	20.90	22.00	1.00
C107	COVER, #203-Greenerd Final Form	49.90	52.50	1.00
C108	COVER, #266-greenerd	44.67	47.00	1.00
C111	COVER, #700	54.86	57.75	1.00
C116	COVER, DUMP AIR BLOW	137.16	144.25	1.00
C124	COVER, #610 FRONT	92.48	97.25	1.00
C125	COVER, #625 FRONT-FORM TRUMPF PB	87.78	92.25	1.00
C125T	COVER, 625T FRONT HEAD	182.88	192.25	1.00
C127	CYLINDER, RODLESS 20MM X 10"STR.	940.50	987.75	1.00
C127S	CYLINDER, RODLESS 25MM X 250MM	1,379.40	1,448.50	1.00
C128D	CYLINDER, 1 x 1 FOR MAGNET LR	352.69	370.50	1.00
C135	COVER, #350 SWITCH BRACKET	6.01	6.50	1.00
C137M	COVER, #610 TOP (W/ CENTER HOLE)-PRESS BRAKE	39.97	42.00	1.00
C138	COVER, #625 TOP	45.46	47.75	1.00
C138N	COVER, #825A PC TOP HEAD-FORM	62.70	66.00	1.00
C138T	COVER, #625T TOP	70.02	73.75	1.00
C147A	CYLINDER, 2X7 HYDRAULIC, CH-5000	1,724.25	1,810.50	1.00
C148T	CYLINDER, 5" BORE , 1.5 ROD STARCYL (4" STROKE)	1,103.78	1,159.00	1.00
C153M	CYLINDER, ALG.2.5Bx2 W/MAG ONLY	467.12	490.50	1.00
C156	CYLINDER, ALG1.1/16X1S/S SPRG RET	118.87	125.00	1.00
C159	CYLINDER, STARCYL 5 X 6	2,816.28	2,957.25	1.00
C159L	CYLINDER, MULTIPower 5B X 9"STROKE	3,853.44	4,046.25	1.00
C185	CYLINDER, 610 4"BORE X 1 5/8 S.ADAPT	1,267.06	1,330.50	1.00
C191	CORD, UNIV 120V POWER C13 END	20.90	22.00	1.00
C1912	CORD, UNIV 250V US POWER C13 END	31.35	33.00	1.00
C192	CAM, #270-plate	20.90	22.00	1.00
C223	CAP, S11 TUBE END	0.29	0.50	1.00
C243	CLEVIS, #270 LEVER	25.08	26.50	1.00
C245	CORD, 12/3 SJ	6.27	6.75	1.00
C251	CORD, 18 GA. STRD. 4 CONDUCTOR	3.40	3.75	1.00
C253	CORD, 18/2 SJOW BLACK ROUND	3.92	4.25	1.00
C271	COLLAR, CM1000 LINK SHAFT 3/8"ID SS	10.45	11.00	2.00
C273	CABLE CLAMP, AMP#1330-ND	13.06	13.75	1.00
C277	CAP, #610 AIR INPUT	0.78	1.00	1.00
C289	COVER, CA-3000 CAN CRUSHER-PRESS BRAKE	189.41	199.00	1.00
C291	COVER, CA-3000 REMOVABLE END-FORM	29.52	31.00	1.00
C295	Cup, #350 Suction, 8-32 Thread	5.23	5.50	4.00
C307	COVER, R100/200,LP30/100/200 RT SID	34.49	36.25	1.00
C308	COVER, R-100/R-200 LEFT SIDE	34.49	36.25	1.00
C319	CELL, DS LOAD SOEHNLE	78.38	82.50	1.00
C320	COVER, E-80 BATTERY BOX	9.93	10.50	1.00
C331	CABLE, 2 COND.22AWG STRANDED	0.78	1.00	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
C379	CHUTE, CA-3000 EXTENSION	143.69	151.00	1.00
C380	CAP, 270C END (1.87"SQ.ID X 2"SQ.OD	2.61	2.75	1.00
C381	CAP, PREMIER SCALE ZERO ADJ. NUT	0.78	1.00	1.00
C3822	CPU, C382 PROGRAMMED FOR #625 A	1,559.66	1,637.75	1.00
C3823	CPU, C382 PROGRAMMED FOR #625 APP	1,559.66	1,637.75	1.00
C3824	CPU, C382 PROGRAMMED FOR CH-5000 CC	1,559.66	1,637.75	1.00
C383	CONNECTOR, BLUE WIRE NUT 22-14GA	0.78	1.00	1.00
C388	CAPS, PE READOUT END (SET)	12.54	13.25	1.00
C396	CELL, PE-11, EFS-11, LFT-11 LOAD	117.56	123.50	1.00
C404	CORDSET, UNIVER 230V EURO W/C13	17.24	18.25	1.00
C405	CORDSET, UNIVER 230V ITAL W/C13	17.24	18.25	1.00
C407	CORDSET, UNIVER 250V BRIT W/C13	17.24	18.25	1.00
C408	CORDSET, UNIVER AUSTR/NZ W/C13	17.24	18.25	1.00
C452	CABLE CLAMP, AMP#1332-ND	16.98	18.00	1.00
C477	CARTON, 395 SHARPENER	12.54	13.25	1.00
C478	CARTON, 401 SHARPENER	12.54	13.25	1.00
C479	CARTON, DCS-2	12.54	13.25	1.00
C480	CARTON, DOU-2 SCALE	12.54	13.25	1.00
C481	CARTON, DR-20P	12.54	13.25	1.00
C482	CARTON, SF-2 SCALE	12.54	13.25	1.00
C483	CARTON, SR-2	12.54	13.25	1.00
C484	CARTON, SR-5	12.54	13.25	1.00
C485	CARTON, SR-25	12.54	13.25	1.00
C486	CARTON, ROTATING DIAL	12.54	13.25	1.00
C487	CARTON, FIXED DIAL BOX	12.54	13.25	1.00
C494	COLLAR, MODIFIED, 700T	78.38	82.50	1.00
C504	CLAMP, TUBE	3.92	4.25	1.00
C514	CORD, LP-130 DISPLAY	219.45	230.50	1.00
C524	CARTON, S-11 MCO, IND., W/ SPANISH	12.54	13.25	1.00
C563	COVER, BATTERY BOX, WSC	20.90	22.00	1.00
C568	COLLAR, FOIL WRAP TUBE ROLL	23.51	24.75	1.00
C569	CAP, BLUE LETTR, EDLUND/MADE IN USA	2.87	3.25	1.00
C5722	CPU, C572 PROGRAMMED FOR #625A	1,763.44	1,851.75	1.00
C5723	CPU, C572 PROGRAMMED FOR #625PP	1,763.44	1,851.75	1.00
C5724	CPU, C572 PROGRAM FOR CH-5000	1,763.44	1,851.75	1.00
C577	CUTTER, WRAP SLIDE, 24"	31.00	32.75	1.00
C579	CABLE, ERS/EPZ DISPLAY CORD	20.00	21.00	1.00
C831	COVER, BATTERY BOX, ERS/EPZ	8.36	9.00	1.00
C832	CARTON, BRVS-10	1.20	1.50	1.00
CR003	CASTER, 4" RIGID	195.94	205.75	1.00
CV005	COVER, BATT BOX LARGER E-160 ~03/06	4.70	5.00	1.00
CV072SP	COVER, SWITCH ERS/EPZ	5.23	5.50	1.00
CY001	CYL, 625 5"BOREx1.5 S W/ADAPTOR	1,103.78	1,159.00	1.00
CY003	CYLINDER, 625A 5"Bx2 1/2"S W/MAG&AD	1,103.78	1,159.00	1.00
D007	DIAL, DR-2	15.68	16.50	1.00
D0071	DIAL, DR-1 EDLUND	15.68	16.50	1.00
D0079	DIAL, ACE MART DR-2 OP	15.68	16.50	1.00
D007D	DIAL, DON DR-2 OP	15.68	16.50	1.00
D007M	DIAL, MDR-1000 METRIC SCALE	15.68	16.50	1.00
D008	DIAL, DR-34C	15.68	16.50	1.00
D011	DIAL, SF-2 (ALUM.)	15.68	16.50	1.00
D013	DIAL, SF-5 (ALUM.)	15.68	16.50	1.00
D014	DIAL, SR-10	15.68	16.50	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
D015	DIAL, SR-1000C	15.68	16.50	1.00
D015M	DIAL, MSR-1000 METRIC SCALE	15.68	16.50	1.00
D016	DIAL, SR-1000G	15.68	16.50	1.00
D017	DIAL, SR-11000C	15.68	16.50	1.00
D017M	DIAL, MSR-10000 METRIC SCALE	15.68	16.50	1.00
D018	DIAL, SR-2	21.16	22.25	1.00
D0181	DIAL, SR-1 EDLUND	15.68	16.50	1.00
D0185	DIAL, TRIMARK SR-2	15.68	16.50	1.00
D0189	DIAL, ACE MART SR-2	15.68	16.50	1.00
D018AB	DIAL, ADAMS-BURCH CO-LABEL SR-2	15.68	16.50	1.00
D019	DIAL, SR-2200C	15.68	16.50	1.00
D019M	DIAL, MSR-2000 METRIC SCALE	15.68	16.50	1.00
D020	DIAL, SR-25	15.68	16.50	1.00
D0209	DIAL, ACE MART SR-25	15.68	16.50	1.00
D021	Dial, SR-5 , Edlund	15.68	16.50	1.00
D023	DIAL, SR-5000C	15.68	16.50	1.00
D023M	DIAL, MSR-5000 METRIC SCALE	15.68	16.50	1.00
D024	DIAL, SS-16 (ALUM.)	15.68	16.50	1.00
D026	DIAL, SS BLANK WHITE (BACKING	15.68	16.50	1.00
D027	DIAL, SSC-16 (ALUM.)	15.68	16.50	1.00
D029	DIAL, SSR-16 ROTATING	15.68	16.50	1.00
D032	DIODE, #203/270 (1N5059)	6.01	6.50	1.00
D037	DRAIN UNIT, JOMAR,TST & LOC-sys	156.75	164.75	1.00
D042	DECAL, EDL-10	20.90	22.00	1.00
D044	DIAL, DON SR-2 SCALE	15.68	16.50	1.00
D045	DIAL, DON SR-5 SCALE	15.68	16.50	1.00
D046	DIAL, DON SR-25 SCALE	15.68	16.50	1.00
D052	DIAL, HD-2	35.27	37.25	1.00
D053	DIAL, HD-5	29.52	31.00	1.00
D054	DIAL, HD-10	26.13	27.50	1.00
D055	DIAL, HD-25	35.27	37.25	1.00
D056	DIAL, HD-50	35.27	37.25	1.00
D062	DIAL, OU32 FIXED OVER-UNDER	15.68	16.50	1.00
D063	DIAL, DF-2 SCALE	15.68	16.50	1.00
D073B2	DECAL, DS-2 SWITCH PAD BONSO	11.76	12.50	1.00
D073DT	DECAL, DS-2 SCALE, DON	15.68	16.50	1.00
D073S	DECAL, DS-2 SCALE, SYSCO	14.63	15.50	1.00
D073ST	DECAL, DS-2 SCALE, SYSCO	13.06	13.75	1.00
D073T	DECAL, DS-2 SCALE	20.90	22.00	1.00
D07411	DECAL, DS-10 NEXT DAY GOURMET	13.06	13.75	1.00
D074B	DECAL, DS-10 SWITCH PAD BONSO	20.90	22.00	1.00
D074S	DECAL, DS-10 SCALE, SYSCO	13.06	13.75	1.00
D074ST	DECAL, DS-10 SCALE, SYSCO	15.68	16.50	1.00
D074T	DECAL, DS-10 SCALE W/ TACT. SWITCH	10.97	11.75	1.00
D078	DIAL, DCF-2 EDLUND(ALUM.)	15.68	16.50	1.00
D079	DIAL, RM-2 SCALE	15.68	16.50	1.00
D07905	DIAL, RM-5 SCALE	15.68	16.50	1.00
D07915	DIAL, RMD-1000 METRIC SCALE	15.68	16.50	1.00
D07925	DIAL, RM-25 SCALE	15.68	16.50	1.00
D07927	DIAL, RM-1000 METRIC SCALE	15.68	16.50	1.00
D07928	DIAL, RM-2000 METRIC SCALE	15.68	16.50	1.00
D07929	DIAL, RM-10000 METRIC SCALE	15.68	16.50	1.00
D07930	DIAL, RM-5000 METRIC SCALE	15.68	16.50	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
D080	DIAL, FMD-2 SCALE(ALUM)	15.68	16.50	1.00
D082	DIAL, PREM. OU32 OVR-UNDR ROTATE	15.68	16.50	1.00
D083	DIAL, RMD-2 SCALE	20.90	22.00	1.00
D086	DOOR, CA-3000 S/S	52.51	55.25	1.00
D100	DECAL, E-160	20.90	22.00	1.00
D102	DIAL, DCS-2 ROTATING	17.77	18.75	1.00
D103	DIAL, DCS-2 OVR/UNDR FIXED(ALUM)	15.68	16.50	1.00
D104	DIAL, DOU-2 OVER/UNDER ROTATING	15.68	16.50	1.00
D114	DECAL, PE-11 REMOTE READOUT	26.39	27.75	1.00
D115	DECAL, EFS-11 SCALE	17.77	18.75	1.00
D116	DECAL, EFS-4 SCALE	13.06	13.75	1.00
D118	DECAL, EDLUND UROCAL	14.63	15.50	1.00
D120	DECAL, E818 SCALE	13.06	13.75	1.00
D123	DIAL, NEXT DAY GOURMET SR-25	15.68	16.50	1.00
D126	DIAL, AD-BU CO-LABEL(02933) RMD-2	15.68	16.50	1.00
D127	DECAL, PE-20 REMOTE READOUT	15.68	16.50	1.00
D132	DECAL, WSC-10, POSEIDON	20.90	22.00	1.00
D133	DECAL, WSC-5, POSEIDON (EUROPE)	10.45	11.00	1.00
D135	DECAL, WSC-20, POSEIDON	9.93	10.50	1.00
D213	DECAL, E-80 4 KEYPAD	14.11	15.00	1.00
D217	DECAL, TIMER, UV SANITIZER	100.00	105.00	1.00
D226AR	DOOR, KSUV CABINET	22.21	23.50	1.00
DR003	DOOR, UV SANITIZER	450.00	472.50	1.00
E003	ELBOW, 1/8 NPT BRASS, 3500 X 2 (VMI)	20.90	22.00	1.00
E004	ELBOW, 1/4 NPT BRASS STREET (VMI)	5.23	5.50	4.00
E005	ELBOW, 1/8 NPT BRASS ST. #3400X2 (VMI)	5.23	5.50	4.00
E026	EDGE, 203 SWITCH PROTECTOR	0.78	1.00	1.00
E034	EXTENDER, PE-11 SCALE SWITCH	1.57	1.75	1.00
F002	FILTER, REG.MINI COMBO W/GUAGE	125.40	131.75	1.00
F003	FASTNER, CR.PUNCH, SCREW&CUP (VMI)	10.45	11.00	2.00
F003-2	FASTENERS, 2 CROWN PUNCH GUARD RING	28.22	29.75	1.00
F009	FITTING, 1/4 NPT BRANCH T BRASS (VMI)	37.62	39.75	1.00
F016	FITTING, 1/8 NPT BRASS STREET T	20.90	22.00	1.00
F017	FITTING, 3/8"ID HOSE SWIVEL	14.89	15.75	1.00
F020	FITTING, 1/4 NPT BRASS TEE (VMI)	20.90	22.00	1.00
F022	FITTING, 1/4"NPT BRASS ST T #3750X4 (VMI)	18.81	20.00	1.00
F032	FITTING,1/4"OD PUSH-IN ELB 1/4 NPT	10.97	11.75	1.00
F033	FITTING,SHRT1/4ODPUSH-IN 90 DEGSW	37.62	39.75	1.00
F036	FITTING,1/4OD PUSH-IN-1/8NPT MALE	10.45	11.00	2.00
F037	FITTING,90 DEG.1/4OD PUSH-IN-1/8"NP	14.89	15.75	1.00
F038	FITTING,1/4OD PUSH IN BRCH TEE 1/8P	10.45	11.00	2.00
F039	FITTING,1/4OD PUSH-IN RUN TEE-1/8P	20.90	22.00	1.00
F040	FITTING, UNION TEE 1/4"OD PUSH-IN	18.81	20.00	1.00
F041	FEET,GRAY70 DURO (NSF SCALE ONLY)	5.23	5.50	4.00
F042	FEET, PIZZA SCALE LEVELING	5.23	5.50	4.00
F043	FILTER, CE ELECTRICS LINE	29.78	31.50	1.00
F045	FOOT, #625 MECH.,BLK FI (VMI)	5.23	5.50	4.00
F050	FITTING,3/8OD PUSH-IN ELBOW-1/4 NPT	21.68	23.00	1.00
F051	FITTING,3/8OD PUSH-IN-1/4 NPT MALE	15.68	16.50	1.00
F052	FEET, #610/700 #5200-01-08-5053 (VMI)	5.23	5.50	4.00
F059	FEET, #270 GREY (BUDWIG #SF6T) (VMI)	5.23	5.50	4.00
F062	FUSE,FNQ 20 AMP(115VCH-5000)	50.16	52.75	1.00
F066	FERRITE, EMI SHEILD BEADS	6.27	6.75	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
F072	FITTING,1/4OD PUSHIN-#10-32 ELBOW	10.45	11.00	1.00
F078	FITTING, NYLON MALE 90 DEG 1/4X1/4 (VMI)	4.70	5.00	1.00
F081	FOOT PADS, DS LEVELING RUBBER	5.23	5.50	4.00
F082	FITTING, 1/4"OD PUSHIN TO #10-32 ST	10.45	11.00	2.00
F088	FILTER, EMI INLINE, 3A, 3EJT1	133.24	140.00	1.00
FL001	FILE, 14" MLL BSTD BLK OX 79000	93.53	98.25	1.00
FT006	FITTING, 1/2"OD TUBE X 1/4NPT STR	2.09	2.25	1.00
FT007	FITTING, 1/2"OD TUBEx1/4NPT ELBOW	22.21	23.50	1.00
FT015	FITTING, PIPE FEMALE 90 1/2" NPT	50.94	53.50	1.00
G005	GEAR, ALLIGATOR	20.90	22.00	1.00
G007SP	GEAR, #8 DRIVE, SINGLE PACK	32.40	34.25	1.00
G009	GEAR, ECO OUTPUT	19.59	20.75	1.00
G013	GROMMET, #1103 5/8IDX7/8HOLE X1/16	4.70	5.00	1.00
G016	GROMMET, #230 1/2IDX5/8OD X 1/16	2.09	2.25	1.00
G021	GUARD, FRONT PLASTIC ALLIGATOR	109.73	115.25	1.00
G029	GEAR, #700 S/S	82.29	86.50	1.00
G035	GUARD, ALLIGATOR SIDE PLASTIC	83.08	87.25	1.00
G042	GUARD, 625A/OLD 825A FRONT HAND	18.29	19.25	1.00
G046	GASKET, RM WINDOW "O" RING	103.46	108.75	1.00
G047	GASKET, #270 BASE	9.41	10.00	1.00
G049	GUARD, #625A S/S ALLIGATOR	627.00	658.50	1.00
G052	GUARD, CH-5000 INTERLOCK SWITCH	9.41	10.00	1.00
G053	GROMMETING, FLEXIBLE N T	2.61	2.75	1.00
G056	GUARD, CH-5000 CYCLE SWITCH	7.84	8.25	1.00
G060	Shim, #270 Gear (.012 X .165 ID X 1/2 OD)	2.35	2.50	1.00
G075	GASKET,PE INTRNL PWR SPLY SHRT	1.31	1.50	1.00
G078	GUIDE, 350L LONG LINK	3.40	3.75	1.00
G082	GRIP, PLASTIC, BLUE	10.45	11.00	1.00
G082M	GRIP, PLASTIC, BLUE, MODIFIED	12.28	13.00	1.00
G083	GROMMET, SLICER STOPPER, RUBBER	10.45	11.00	2.00
GR010	GUARD, #610 SPLASH, SIDE	45.72	48.25	1.00
GR011	GUARD, 350 PUSHER S/S	78.38	82.50	1.00
GR021	GUARD, #625 SPLASH, SIDE	52.25	55.00	1.00
GR022	GUARD, SPLASH, FRONT (RUN W/ GR021, GR023, GR024, G021)	45.72	48.25	1.00
GR023	GUARD, #610 SPLASH, SIDE	63.75	67.00	1.00
GR024	GUARD, #610 SPLASH, FRONT	43.75	46.00	1.00
GU030	GUARD, WASH, ARC-SLICER	15.68	16.50	1.00
GU031	GUARD, WASH, TOMATO LASER-ASSY	32.66	34.50	1.00
GU033	GUARD, WASH, DICER	20.90	22.00	1.00
GU035	GUARD, WASH, ARC XL	36.58	38.50	1.00
H001	HANDLE, #1 PLATED	28.22	29.75	1.00
H002	HANDLE, #2/G-2/#8	20.38	21.50	1.00
H004	HANDLE,#625A/825AHGHT ADJW/KNOB	391.88	411.50	1.00
H006	HANDLE, #700 S/S	46.24	48.75	1.00
H016	HOLDER, #350 BLADE, 1/4"	20.90	22.00	1.00
H017	HOLDER, #350 BLADE 3/16"	10.45	11.00	2.00
H0172	HOLDER, 350 3/8" BLADE NON-CAM SIDE	20.90	22.00	1.00
H0173	HOLDER, 350 3/8" BLADE CAM SIDE	20.90	22.00	1.00
H019-2	HOLDERS, 2 #1 KNIFE W/R040 RIVET	45.46	47.75	1.00
H021-3	HOLDERS, 3 ECO KNIFE	90.13	94.75	1.00
H024	HOSE, 1/2" OD POLY TUBE	9.14	9.75	1.00
H027	HOSE, 3/8" OD OPAQUE PARFLEX	5.23	5.50	12'
H028	HOSE, 1/4" OD CLEAR	5.23	5.50	12'



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
H038	HOSE, 1/4" OD GREEN	5.23	5.50	12'
H039	HOSE, 1/4" OD RED	5.23	5.50	12'
H040	HOSE, 1/4" OD BLACK	5.23	5.50	12'
H042	HOSE, 1/4"OD BLUE	3.66	4.00	1.00
H043	HOSE, 1/4" OD YELLOW POLY	5.23	5.50	12'
H045S	HINGE, ALG PLEXI. DOOR (OLD STYLE)	47.03	49.50	1.00
H050	HOLDER, G-2 NSF MCO KNIFE	15.68	16.50	1.00
H068	HOUSING, #350 GEAR	11.76	12.50	1.00
H086	HINGE, CA-3000 DOOR	61.13	64.25	1.00
H096	HANDLE, U-12 MCO	26.39	27.75	1.00
H132	HOLDER, SG-2, NSF CAN OPENER KNIFE	22.99	24.25	1.00
H132A	HOLDER, SG-2, NSF ASSEMBLY	22.99	24.25	1.00
H133	HANDLE, SG-2 OPENER	39.97	42.00	1.00
H164	WELDMENT, 1/4" LASER 2 BLADE (L) HOLDER	37.88	40.00	1.00
H165	WELDMENT, 1/4" LASER 2 BLADE (R) HOLDER	37.88	40.00	1.00
H166	BRACKET, LASER 2 BLADE HOLDER, INSIDE (R) 3/16"	37.88	40.00	1.00
H167	WELDMENT, LASER 2 BLADE HOLDER (L) 3/16"	37.88	40.00	1.00
HA012	HANDLE, ARC SLICER	215.53	226.50	1.00
I004	INSULATOR, ECO SWITCH FIBERGLASS	20.90	22.00	1.00
I013	INSERT, KR-98/99 MOLDED	43.11	45.50	1.00
I057	INSTRUCTION, DS-2, DS-10 OPERATING	0.78	1.00	1.00
I064	INSERT,#1SLIDEBAR,UNVSL BSE,PAIR	20.90	22.00	1.00
I064-3	INSERTS, 3 PAIR #1 UNIVERSAL BASE	23.51	24.75	1.00
I065	INSERT,#2SLIDEBAR UNVSL BASE,PR	20.90	22.00	1.00
I065-3	INSERTS, 3 PAIR #2 UNIVERSAL BASE	62.70	66.00	1.00
I066	INSERT,U12/G2/S11/SG-2 SLIDE BAR	20.90	22.00	1.00
I066-3	INSERTS, 3 PR U12/G2/S11 UNVSL BASE	62.70	66.00	1.00
I0681	INSERT,KR-50 RED SMMLDD KNFRACK	34.49	36.25	1.00
I0681-6	INSERTS, KR-50 RED MLDD(PKG.OF 6)	198.00	208.00	1.00
I0682	INSERT, KR-50 YLLW SM.MLDDKNFRCK	34.49	36.25	1.00
I0682-6	INSERTS, KR-50 YLLW MLDD (PKOF6)	198.00	208.00	1.00
I0683	INSERT, KR-50 GRN SM.MLDD KNFRCK	34.49	36.25	1.00
I0683-6	INSERTS, KR-50 GRN MLDD (PKOF6)	198.00	208.00	1.00
I0684	INSERT,KR-50 BLUE SM.MLDD KNFRCK	34.49	36.25	1.00
I0684-6	INSERTS,KR-50 BLUE MLD (PKOF6)	198.00	208.00	1.00
I0686	INSERT, KR-50 TAN SM.MLD KNFRCK	34.49	36.25	1.00
I068-6	INSERTS, KR-50 BLACK MOLDED (6)	206.91	217.50	1.00
I0686-6	INSERTS, KR-50 TAN MLDD (PKOF6)	198.00	208.00	1.00
I0687	INSERT, KR-50 WHT SM.MLDD KNFRCK	34.49	36.25	1.00
I0687-6	INSERTS, KR-50 WHT MLDD (PKOF6)	198.00	208.00	1.00
I070	INSTRUCTION SHEET, U-12	0.78	1.00	1.00
I071	INSTRUCTION,"COMPACT"SCLE CLNNG	0.78	1.00	1.00
I072	INSTRUCTION, "PREMIER" SCLE CLNNG	0.78	1.00	1.00
I073	INSTRUCTION,"4&5 STAR"SCLE CLNNG	0.78	1.00	1.00
I074	INSTRUCTION SHEET, G-2 NSF	0.78	1.00	1.00
I079	INST.SHEET, DS-10 DUNKIN DONUT LAM.	5.23	5.50	1.00
I080	INSTRUCTION, #1/#2 SYSCO SHEET	0.78	1.00	1.00
I117	INSERT, 39200 S/S SLANT KNIFE BLOCK	31.35	33.00	1.00
I150	INSERT, CAMBRO I/6, BLACK	165.89	174.25	1.00
I151	INSERT, CAMBRO I/6, WHITE	165.89	174.25	1.00
J001	JAW, ALLIGATOR UPPER HEAVY DUTY	133.24	140.00	1.00
J009	JACK, MATES WITH ( S199 & S489)	20.90	22.00	1.00
J010	JACK, E-80 POWER	20.90	22.00	1.00





## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
J013	JACK, EFS	15.68	16.50	1.00
J014	JACK, E-32/DS-2/10 MIN. PHONE (42A)	15.68	16.50	1.00
K003	KEY, #9 WOODRUFF FOR #700	5.23	5.50	4.00
K008SP	KNIFE, #8 SINGLE PACK	14.11	15.00	1.00
K010	KNIFE, #266 OVERSIZE	20.90	22.00	1.00
K012	KNOB, ECO	45.72	48.25	1.00
K022	KIT, PH 5" CYLINDER REPAIR	300.96	316.25	1.00
K029	KNOB, TIMER, UV SANITIZER	12.54	13.25	1.00
K031	KNOB, #270 (DAVIES #0070-C)	20.90	22.00	1.00
K033	KNOB, S11	8.62	9.25	1.00
K039	KIT, STRCYL 1" ROD BUSHING	567.44	596.00	1.00
K042	KIT, HD 8" WINDOW RING SUPPORT	61.39	64.50	1.00
K043	KIT, HD 11" WINDOW RING SUPPORT	70.54	74.25	1.00
K044	KIT, 270 LOCKDOWN BRACKET OPTION	54.86	57.75	1.00
K051	KNIFE, #625 5 GAL.SQUARE	313.50	329.25	1.00
K051S2	KNIFE, SQUARE, 18 kg., 700T-FIN	404.42	424.75	1.00
K053	KNOB, C270 W/ 1/4-20 X 9/16 STUD	22.73	24.00	1.00
K063	KIT, CK3200 SCALE CALIBRATION	77.85	81.75	1.00
K064	KEY, T27 TORX-L (FOR S514)	18.29	19.25	1.00
K065	KEY, T25 TORX-L (FOR S513)	18.29	19.25	1.00
K066	KEY, T-20 TORX-L (FOR S512)	18.29	19.25	1.00
K067	KNOB, SS NSF ROTATING DIAL SCALE	15.15	16.00	1.00
K068	KIT, CM-1000 S/S WALL MNT CNVRSION	475.48	499.25	1.00
K069	KIT, CM-1000SS LINK ASSY.CNVRSION	227.29	238.75	1.00
K081SP	KNIFE, SS, MCO#2, SINGLE PACK	23.51	24.75	1.00
K082	KNOB BLUE, #1 #2, MODIFIED	4.18	4.50	1.00
K082M	KNOB BLUE, #1 #2, MODIFIED	18.29	19.25	1.00
K083	KNOB, GREY, G2/U-12, W/CAP RELIEF	4.18	4.50	1.00
K090	KIT, DS SECURITY	52.25	55.00	1.00
K091	KIT, SECURITY CABLE, PANERA	47.03	49.50	1.00
K35101	KIT, 350 BLADE Assem. & INSERTS, 3/16	823.50	864.75	1.00
K35102	KIT, 350 BLADE Assem. & INSERTS, 1/4	810.00	850.50	1.00
K35103	KIT, 350 BLADE CARR. & INSERTS, 3/8	823.50	864.75	1.00
K35601	KIT, 350XL BLADE Assem.&INSERTS, 3/16	862.50	905.75	1.00
K35602	KIT, 350XL BLADE Assem.&INSERTS, 1/4	842.50	884.75	1.00
K35603	KIT, 350XL BLADE CARR.& INSERTS, 3/8	862.50	905.75	1.00
KA025-3	KIT, 3#1 ARBOR A025&3 P033 ROLL PIN	43.89	46.25	1.00
KA026-3	KIT, 3 #2 ARBORS A026 & 3 P030 PINS	33.96	35.75	1.00
KA032-3	ARBORS & PINS (P026S), 3 G-2 NSF	44.67	47.00	1.00
KA050-3	KIT, 3 S11 ARB A050&3 P026 ROLL PIN	64.79	68.25	1.00
KA076-3	KIT, 3 U12 ARB A076&3 P026 ROLL PIN	66.62	70.00	1.00
KA946-1	KIT, S11 KH .A946&P169 PULL PIN	91.44	96.25	1.00
KC1852	KIT, FRONT SEAL WITH ROD GLAND, 610	383.78	403.00	1.00
KC295-4	KIT, 4 #350 FT.SUCT.C295 W/N070 NUT	28.74	30.25	1.00
KCCY001	KIT, WEAR RING, 5"	329.18	345.75	1.00
KK011-3	KITS, 3 MCO GR KN(K011G,S255 & P165)	17.24	18.25	1.00
KS150-3	KITS, 3 #1 SP(S150)&WASHER(W005)	12.54	13.25	1.00
KS151-3	KITS, 3 #2 SP(S151)&WASHER(W037)	7.32	7.75	1.00
KT003	KIT, 610-700 ANTI-LID CATCH	133.24	140.00	1.00
KT029	KIT, TITAN RETROFIT, NO PUSHER	57.00	60.00	1.00
KT0291	KIT, RETROFIT 1/4 & 1/2 TITAN	110.00	115.50	1.00
KT0292	KIT, RETROFIT 3/8 TITAN	110.00	115.50	1.00
KT0293	KIT, RETROFIT 6 WEDGE TITAN	121.00	127.25	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
KT0294	KIT, RETROFIT 8 WEDGE TITAN	121.00	127.25	1.00
KT0295	KIT, RETROFIT 6 CORE TITAN	121.00	127.25	1.00
KT0296	KIT, RETROFIT 8 CORE TITAN	121.00	127.25	1.00
KT12104	KIT, #2, REPLACEMENT PARTS (S/S)	178.70	187.75	1.00
KT159	KIT, REPAIR, C159 CYLINDER	337.01	354.00	1.00
KT625	KIT, SPLASH GUARD	507.09	532.50	1.00
KY001	KEY, SPARE PART, LOCK KNFE CAB (THIS ITEM IS ONE KEY ONL	10.45	11.00	2.00
L001	LABEL, #350 "WARNING. BEFORE"	15.68	16.50	1.00
L001FR	LABEL, #350 "WARN..BEFORE"-FR	13.85	14.75	1.00
L001GE	LABEL, #350 "WARN..BEFORE"-GE	13.85	14.75	1.00
L001GR	LABEL, #350 "WARN..BEFORE"-GR	13.85	14.75	1.00
L001IT	LABEL, #350 "WARN..BEFORE"-ITALIAN	13.85	14.75	1.00
L001SP	LABEL, #350 "WARN..BEFORE"-SPAN	13.85	14.75	1.00
L003	LABEL, "CAUTION..CLEAN CASE"	2.35	2.50	1.00
L004IT	LABEL, LARGE CAUTION - ITALIAN	9.93	10.50	1.00
L004SP	LABEL, #610"CAUT-DISCONN"-SPANISH	9.93	10.50	1.00
L006	LABEL, #350 "CAUTION, MAKE SURE"	13.85	14.75	1.00
L006FR	LABEL, #350"CAUTION, MAKESURE"-FR	12.54	13.25	1.00
L006GE	LABEL, #350 "CAUT. MAKE SURE"-GE	12.54	13.25	1.00
L006GR	LABEL, #350 "CAUT, MAKE SURE"-GR	12.54	13.25	1.00
L006IT	LABEL, #350 "CAUT, MAKE SURE"-ITAL	12.54	13.25	1.00
L006SP	LABEL, #350 "CAUT, MAKESURE"-SPAN	12.54	13.25	1.00
L006SW	LABEL, #350 "CAUT, MAKESURE"-SWED	12.54	13.25	1.00
L009DU	LABEL, ECO "IMPORT-CUTTING.."-DUT	0.78	1.00	1.00
L009FR	LABEL, ECO "IMPORT-CUTTING.."-FR	0.78	1.00	1.00
L009GE	LABEL, ECO "IMPORT-CUTTING.."-GER	0.78	1.00	1.00
L009GR	LABEL, ECO "IMPORT-CUTTING.."-GRK	0.78	1.00	1.00
L009IT	LABEL, ECO "IMPORT-CUTTING.."-ITAL	0.78	1.00	1.00
L009SP	LABEL, ECO "IMPORT-CUTTING.."-SPAN	0.78	1.00	1.00
L009SW	LABEL, ECO "IMPORT-CUTTING.."-SWED	0.78	1.00	1.00
L015	LABEL, #1/2/8/G2/U12 BASE WARNING	1.05	1.25	1.00
L027	LEVER, #700 S/S ARM ** Needs a S115 if made after 11/01/12 **	122.79	129.00	1.00
L027M	ARM, LEVER 700TM	88.83	93.50	1.00
L050	LABEL, S11 WALL	4.70	5.00	1.00
L064	LEVER, #270-wash	9.93	10.50	1.00
L065	LEVER, #270 ACTUATOR-wash	52.51	55.25	1.00
L065C	LEVER, C270 ACTUATOR	45.72	48.25	1.00
L066	LATCH, #270 KNIFEHOLDER	20.90	22.00	1.00
L067	LABEL, NSF COMPONENT	1.31	1.50	1.00
L069	LATCH, #270 GEAR	1.31	1.50	1.00
L070	LINK, BAKER SCALE- VIBRATE	3.14	3.50	1.00
L071	LABEL, B.S. EDLUND LOGO	1.31	1.50	1.00
L072	LABEL, B.S.EDLUND LOGO S/S	1.31	1.50	1.00
L075	LABEL, KRAFT (MONO. BLANK)	0.78	1.00	1.00
L079	LABEL, USDA (TACO BELL DS SCALES)	0.78	1.00	1.00
L081	TT, POLYESTER, SLVR, 3"CORE, 3.25"X1.5", 1UP, PERF	0.78	1.00	1.00
L083	LABEL,ELECT SCALE RATING,MALE	1.57	1.75	1.00
L087	LABEL, #270 CAUTION	1.83	2.00	1.00
L087DU	LABEL, #270 CAUTION - DUTCH	1.31	1.50	1.00
L087FR	LABEL, #270 CAUTION IN FRENCH	1.31	1.50	1.00
L087GE	LABEL, #270 CAUTION - GERMAN	1.31	1.50	1.00
L087IT	LABEL, #270 CAUTION - ITALIAN	1.31	1.50	1.00
L087SP	LABEL, #270 CAUTION - SPANISH	1.31	1.50	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
L087SW	LABEL, #270 CAUTION - SWEDISH	1.31	1.50	1.00
L089S	LINK, CM-1000 LONG S/S	32.13	33.75	1.00
L090S	LABEL, CM-1000 S/S EDLUND LOGO	7.51	8.00	1.00
L091	LABEL, CM-1000 INSTRUCTION	3.40	3.75	1.00
L098	LABEL, CH-5000 INSTRUCTIONS	3.92	4.25	1.00
L106	LUBRICANT, HYDRAULIC FLUID	15.68	16.50	1.00
L113	LABEL, 270 ECO RATING, 230V, CE	11.23	12.00	1.00
L113DU	LABEL, #270 230V RATING/CL - DUTCH	11.23	12.00	1.00
L113FR	LABEL, #270 230V CL/RATING FRENCH	11.23	12.00	1.00
L113GE	LABEL, #270 230V RATING/CL-GERMAN	11.23	12.00	1.00
L113GR	LABEL, #270 230V RATING/CL - GREEK	11.23	12.00	1.00
L113IT	LABEL, #270 230V RATING/CL-ITALIAN	11.23	12.00	1.00
L113SP	LABEL, #270 230V RATING/CL-SPANISH	11.23	12.00	1.00
L113SW	LABEL, #270 230V RATING/CL-SWEDISH	11.23	12.00	1.00
L125	LABEL, KNIFE SHARP CAUT.INT. DUTY	3.92	4.25	1.00
L125DU	LABEL, KN.SH. CAUT.INT.DUTY-DUTCH	3.92	4.25	1.00
L125FR	LABEL, KNIFE SH.CAUT.INT.DUTY-FR	3.92	4.25	1.00
L125GE	LABEL, KNIFE SH. CAUT INT.DUTY-GER	3.92	4.25	1.00
L125GR	LABEL, KNIFE SH. CAUT.INT.DUTY-GRK	3.92	4.25	1.00
L125IT	LABEL, KN.SH. CAUT.INT.DUTY-ITALIAN	3.92	4.25	1.00
L125SP	LABEL, KN.SH. CAUT.INT.DUTY-SPANISH	3.92	4.25	1.00
L125SW	LABEL, KNIFE SH. CAUT.INT.DUTY-SWED	3.92	4.25	1.00
L141	LABEL, CS CARE & MAINTENANCE	2.61	2.75	1.00
L143	LOCK, PINION PLATE ASSEMBLY	0.78	1.00	1.00
L145	LABEL, INTL DANGER SYMBOL	1.31	1.50	1.00
L148	LABEL, PE CARE AND MAINTENANCE	9.14	9.75	1.00
L154	LOCATOR, 625 #10 CAN	39.19	41.25	1.00
L190	LOCK, KEYED HANDLE CABINET	219.45	230.50	1.00
L211	LABEL, BLADE HAZARD, CROWN PUNCH	5.23	5.50	4.00
L212	LABEL,WARNING RSK GRDS IN PLACE C.P	6.53	7.00	1.00
L223	LABEL, 700 NAME/SERIAL#	0.26	0.50	1.00
L224	LABEL, 700 CLEANING INSTRUCTIONS	1.31	1.50	1.00
L229	LABEL, WARNING CRUSH HAZARD (VMI)	15.68	16.50	1.00
L272	DECAL, WRD-20, WIRELESS SCALE	5.23	5.50	4.00
L283	LENS, 10 # CAPACITY, EPZ SCALE	20.90	22.00	1.00
L316	LABEL, WARNING, 1.25 X 2.5 (VMI)	10.45	11.00	1.00
LC001	LOAD CELL, E-160	100.32	105.50	1.00
LT005	RED, LIGHT 24 VDC THREADED BODY	97.97	103.00	1.00
M003	MAGNET, LG S/S SHELL FLUSH	684.48	718.75	1.00
M004	MAGNET, 625A/825A SM. STAINLESS ST	985.96	1,035.50	1.00
M005	MAGNET, LG. PT CAN LID 2"D.X 5/16"H	39.19	41.25	1.00
M008SP	MOTOR, #201 230V SPARE PART	293.91	308.75	1.00
M010	MAGNET, X-LARGE PT CAN LID 2 5/8 D.	39.19	41.25	1.00
M012	MANIFOLD, EV/ET SINGLE SUPPLY	18.29	19.25	1.00
M028	MOUNT, CAGE,VIB	7.84	8.25	1.00
M032	MOUNT, MAGNET CYLINDER	58.78	61.75	1.00
M036	MOUNT, FILTER	34.75	36.50	1.00
M040	MOUNT, ALLIGATOR VALVE	12.54	13.25	1.00
M041	MOUNT, LATCH	18.03	19.00	1.00
M072	MOUNT, #270 FRAME (PC,TF)	3.40	3.75	1.00
M075	MOUNT, #270 ROD BEARING	47.81	50.25	1.00
M076-30	MOUNT, #270 LEVER FORM (TF-PC)	3.14	3.50	1.00
M078	MOUNT, #270 LEVER ARM BEARING- PLT	14.37	15.25	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
M078C	MOUNT,C270 MODIFIED LVR ARM BRING	19.59	20.75	1.00
M080	MOUNT, #610 MILLER CYL PLATE	62.70	66.00	1.00
M0802	MOUNT, #610 2"STROKE MILLER CYL	65.31	68.75	1.00
M084R	MOUNT, DS CIRCUIT BOARD,RELIEVED	1.05	1.25	1.00
M085	MOUNT, #270B TABLE LOCK	19.59	20.75	1.00
M087	MUFFLER, 1/4"NPT CAN. 1.7/8"D.X4"	31.35	33.00	1.00
M089SP	MANUAL, #270C SPAN SPECS.&INSTR.	2.61	2.75	1.00
M092GR	MANUAL, #350 GREEK SPECS.&INSTR	2.61	2.75	1.00
M124	MANIFOLD, 3 STATION	313.50	329.25	1.00
M154	MOUNT, 401 MICROSWITCH	2.61	2.75	1.00
MG001	MAGNETIC GRATE, CAN DUMP	11,062.63	11,616.00	1.00
MG001NE	MAGNETIC GRATE, SLIDE OUT	12,951.47	13,599.25	1.00
MG001PE	MAGNETIC GRATE, CAN DUMP	9,397.16	9,867.25	1.00
N001	NIPPLE, 1/ NPT X1"CLOSE, HI PRES.ST	8.62	9.25	1.00
N002	NIPPLE, 1-1/2 LONG BRASS 1/8 NPT	5.49	6.00	1.00
N003	NIPPLE, 1/4 NPT BRASS HEX (VMI)	5.49	6.00	1.00
N006	NIPPLE, 1/8 NPT BRASS CLOSE	2.35	2.50	1.00
N007	NIPPLE, 1/8 NPT BRASS HEX (VMI)	5.23	5.50	4.00
N008	NIPPLE, 1/4 X 2 BRASS LONG (VMI)	20.90	22.00	1.00
N010	NOZZLE, WATER JET 1/2"	467.64	491.25	1.00
N011	NUT, 4-40 BRASS (VMI)	1.05	1.25	1.00
N016	NUT, 5/16-18 S/S HEX (VMI)	4.18	4.50	1.00
N017	NUT, 1/2-13 S/S HEX (VMI)	5.23	5.50	4.00
N018	NUT, 1/4-20 S/S HEX (VMI)	5.23	5.50	4.00
N020	NUT, 10-32 S/S HEX (VMI)	1.83	2.00	1.00
N021	NUT, 3/8-16 S/S HEX (VMI)	5.23	5.50	4.00
N022	NUT, 8-32 S/S HEX (VMI)	1.05	1.25	1.00
N023	NUT, 8-32 PLATED HEX (VMI)	1.57	1.75	1.00
N024	NUT, 1/2-13 S/S JAM HEX	5.23	5.50	4.00
N026	NUT, 1-14" S/S JAM HEX	29.78	31.50	1.00
N027	NUT, 5/16-24 S/S JAM HEX	1.57	1.75	1.00
N028	NUT, 7/16-20 S/S JAM HEX	2.35	2.50	1.00
N030	NUT, 50# SCALE KNURL (VMI)	4.70	5.00	1.00
N032	NUT, 1/4-20 S/S NYLOCK (VMI)	5.23	5.50	4.00
N040	NUT, 1/4-20 WING, S/S (VMI)	3.14	3.50	1.00
N042	NUT, 6-32 S/S HEX (VMI)	0.78	1.00	1.00
N045	NUT, 3/4-16 S/S JAM HEX	4.70	5.00	1.00
N049	NUT, #8-32 STOP NCFMA2 18-8 S/S	0.78	1.00	1.00
N052	NUT, 1/4-20 ACHORN S/S	2.61	2.75	1.00
N053	NUTDRIVER, 1/4" HEX	26.13	27.50	1.00
N054	NUT, #270 1/4-28 JAM HEX PLATED (VMI)	5.23	5.50	4.00
N056	NUT, #270 10-24 PLATED HEX (VMI)	1.05	1.25	1.00
N059	NUT, 10-32 S/S NYLOCK (VMI)	5.23	5.50	4.00
N060	NUT, 1"-8 S/S JAM HEX	14.11	15.00	1.00
N061	NIPPLE, 1/4"NPT S/S X 6"LONG	13.06	13.75	1.00
N065	NUT, CH-5000 1/2" CONDUIT LOCK	1.57	1.75	1.00
N072	NUT, PREMIER SCALE ZERO ADJ.	2.35	2.50	1.00
N073	NUT, SS ZERO ADJUSTMENT	2.09	2.25	1.00
N074	NUT, 5/16-18 S/S NYLOCK	0.78	1.00	1.00
N075	NUT, #6-32 S/S NYLOCK (VMI)	0.78	1.00	1.00
N089	NUT, 1/4-20 THIN NYLON INSERT LOCK	0.78	1.00	1.00
N102	NUT, S/S, M6-1, NYLOCK (VMI)	5.00	5.25	4.00
N109	NUT, #8-32 SS ACORN HEX (VMI)	1.31	1.50	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
P001	PAD, ECO FOOT, 70 DURO	5.23	5.50	4.00
P001-4	PADS, 4 ECO FOOT 70 DURO	20.90	22.00	1.00
P002	PIN, #270 CLEVIS 1/4 DIA. x 7/8" PL	4.18	4.50	1.00
P003	PAD, FOOT 0.75"DIAx0.25"Hx #8 SCREW	5.23	5.50	4.00
P004	PIN, #270 CLEVIS 1/4"D x 1-1/8 S/S	3.66	4.00	1.00
P005	PIN, DOWEL, 3/8 X 1-1/4 S/S (VMI)	5.49	6.00	1.00
P006	PIN, CLEVIS, 1/4" DIA. x 1-3/8 S/S	4.70	5.00	1.00
P007	PIN, CLEVIS, 1/4" DIA. x 1" S/S	5.49	6.00	1.00
P010	PIN, COTTER, 1/16 X 3/4 S/S (VMI)	5.23	5.50	4.00
P012	PIN, #350 LOCATING	20.00	21.00	4.00
P012L	PIN, #350 LONG LOCATING	2.61	2.75	1.00
P015	PIN, KNOCKOUT, 3/8 X 3-1/4 S/S	10.45	11.00	2.00
P015T	PIN, #625T LONG KNOCKOUT	23.51	24.75	1.00
P015T10	PIN, 625T #10 LONG KNOCKOUT	18.81	20.00	1.00
P016	PIN, #610/700 KNOCKOUT-vib	5.23	5.50	4.00
P016-6	PINS, 6 610/700 KNOCKOUT-pack	32.92	34.75	1.00
P018	PIN, LARGE MAGNET	7.84	8.25	1.00
P020	SEE 85020	2,351.25	2,469.00	1.00
P021B	PAN, OVER-UNDER SCALE	38.00	40.00	1.00
P023	PIN, 50# SCALE PIVOT	2.61	2.75	1.00
P024	PIN, RM/CS SCALE PIVOT	5.23	5.50	4.00
P024S	PIN, #40 NSF SCALE PIVOT	1.83	2.00	1.00
P025	PIN, SS SCALE PIVOT	0.78	1.00	1.00
P026	PIN, S-11/U-12/G-2/SG-2 KNURL	7.32	7.75	3.00
P026-3	PINS, 3 S-11/U-12/G-2/SG-2 KNURL P026	21.95	23.25	1.00
P029	PIN, ROLL, 1/8 X 9/16 S/S (18-8) (VMI)	5.23	5.50	4.00
P030	PIN, ROLL, 3/16 X 1-1/8 PLATED (VMI)	1.05	1.25	1.00
P031	PIN, ROLL, 3/16 X 1-1/8 S/S	2.35	2.50	1.00
P032	PIN, TAPER, #2 ST. X 1 1/4	7.32	7.75	1.00
P033	PIN, ROLL, 7/32 X 1-3/8 PLATED (VMI)	1.05	1.25	1.00
P035	PIN, S/S SM. LOC., DOWEL, 3/16X1/2 (VMI)	5.23	5.50	4.00
P036	PIN, SMALL MAGNET	15.68	16.50	1.00
P037	PIN, SPRING, SSS55	32.92	34.75	1.00
P040	PIN, #203/266 TOGGLE OUT	5.23	5.50	4.00
P041	PIN, #350 TOP DRIVE	8.36	9.00	1.00
P042	PIN, #610/700 WELD	5.23	5.50	4.00
P043	PINION, #40 SCALE	3.92	4.25	1.00
P051	PAD, FOOT EDL/WSC-10	5.23	5.50	4.00
P051G	PAD, FOOT, EDL/WSC-10, GREY	5.23	5.50	4.00
P055	PLATFORM, W/STUDS EDL-10	65.31	68.75	1.00
P067	PLATE, #201 FACE	12.28	13.00	1.00
P068	PLUG, DS & EDL POWER JACK	1.05	1.25	1.00
P079	PLATE, #203/266 KNIFE SLIDE-vib	20.90	22.00	1.00
P080	PLATE, LG MAG HOLDER(600 TO 603)-gd	35.27	37.25	1.00
P088	PLATE, #203/266 MOTOR SLIDE	28.22	29.75	1.00
P099	PLATE, ALLIGATOR RACK	20.90	22.00	1.00
P104	PLATE, #700 RAM-pem	32.66	34.50	1.00
P118	PLATE, SMALL MAGNET(300-502)	29.00	30.50	1.00
P123	PLATE, VIBRATOR MOUNTING	220.76	232.00	1.00
P133	PLUG, 1/8 NPT BRASS HEX	2.09	2.25	1.00
P134	PLUG, 120V, 20 AMP.	70.54	74.25	1.00
P137	POINTER, #40 SCALE #678	2.09	2.25	1.00
P139	POINTER, SS SCALE #5737	7.84	8.25	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
P140B	PROTECTOR, #203/266 SWITCH	2.09	2.25	1.00
P144-8	PUSHERS, 8 #350 P144	62.70	66.00	1.00
P144L	PUSHER, 350L LONG	8.10	8.75	1.00
P146	PLATE, #700 SPACER BRASS	23.51	24.75	1.00
P147	PLATE, #700 S/S LEFT GEAR SUPPORT-fin	31.35	33.00	1.00
P148	PLATE, #700 S/S RGHT GEAR SUPPORT-form	31.35	33.00	1.00
P163	PIN, ROLL 3/16 X 1 1/4 SS	3.14	3.50	1.00
P165	Plug/Cap, 5/8" Hole - Black (VMI)	5.23	5.50	4.00
P167	PLUG, 1/4" HOLE HEYCO #DP-250/2603	0.78	1.00	1.00
P169	PIN, S-11 KNIFEHOLDER PULL (VMI)	20.90	22.00	1.00
P169-3	PINS,3 S11/U12 KFHLDR PULL PIN P169	62.70	66.00	1.00
P176	PIN, SMALL KNIFE LOCATING	25.08	26.50	1.00
P177	PIN, LARGE KNIFE LOCATING	26.65	28.00	1.00
P179	PLUG, 3/4" HOLE	0.78	1.00	1.00
P181	PLATE, C.C.VALVE & LEVER MOUNTING	39.19	41.25	1.00
P195	PLATFORM, HD-50 W/O BRACKET	39.19	41.25	1.00
P199	PIN,G-2/SG-2 NSF PULL (VMI)	10.19	10.75	1.00
P199-3	PULL PINS, 3 G-2	30.57	32.25	1.00
P204	PAD, E-80 FOOT	1.05	1.25	1.00
P221	PLATE, 610L PLC MOUNTING	39.19	41.25	1.00
P244	PLATE, #270 GASKET-laser	9.14	9.75	1.00
P245	PIN, #270 3/16 D. X 13/16 ROLL	1.05	1.25	1.00
P253S	PLATFORM, BAKER SCALE S/S	117.56	123.50	1.00
P254	PIVOT, BS KNIFE EDGE	7.84	8.25	1.00
P262	PLUG, 3/8" DOME (270) HEYCO#2617	1.57	1.75	1.00
P263	PIN, S/S DOWEL, 3/32 DIA. X 5/16 (VMI)	1.05	1.25	1.00
P294	PLATFORM, SCALE	31.35	33.00	1.00
P302N	PLATE, RM/NS SCALE PINION	6.53	7.00	1.00
P314	PLUG, CH-5000 250V 15 AMP	52.25	55.00	1.00
P315	PIN, AMP 24-20 AWG #A1647-ND	2.09	2.25	1.00
P316	PLUG, AMP #A1300-ND	13.06	13.75	1.00
P322	POINTER, RM NEW UNFORMED PART	3.92	4.25	1.00
P328	PAN, HD S/S HALF SIZE 4" HIGH	78.38	82.50	1.00
P329	PLUG, 1.3/4" HOLE (VMI)	2.09	2.25	1.00
P330	PIN, #610 PAINT CAN MAGNET	25.08	26.50	1.00
P333	PLATE, LG.502+ CAN MAGNET	33.86	35.75	1.00
P353	PLUG, E-80 RUBBER OVER SCREWS	0.78	1.00	1.00
P354S	PLATE, 610 SMC VALVE MOUNTING	15.68	16.50	1.00
P358	PLATE, "CHK.SAFETY INTERLOCKS"	47.03	49.50	1.00
P361	PLATE, 22.5MM LEGEND "MAN.CYCLE"	47.03	49.50	1.00
P362	POINTER, CS/RM DOU SCALE FORMED	5.23	5.50	4.00
P367	PLUG, AMP#1304-ND	15.68	16.50	1.00
P373	PLATFORM, LFT/EFS LEGAL SCALE	43.11	45.50	1.00
P386	PLATFORM, MODEL E-160 SCALE	10.71	11.25	1.00
P392	PLATE, MODEL 270 LOUVER-fin	6.53	7.00	1.00
P393	PLUG, MODEL 270 BASE VENTED (VMI)	5.23	5.50	4.00
P428	INNER PIN, KNOCKOUT	3.66	4.00	1.00
P438	PLATE, ARC PUSHER ALIGNMENT-pem	20.90	22.00	1.00
P439	PAD, EPZ ERS SCALES, FOOT PAD	5.23	5.50	4.00
PL090	PLATE, 700 HEAD MOUNT STRAP-trumpf	4.96	5.25	1.00
PN012	PIN, SPLASH GUARD HEAD	13.06	13.75	1.00
PT001	PARTITION PLATE, TERMINAL BLOCK	16.98	18.00	1.00
R009	RAIL, 825 OUTPUT GUIDE-form	150.22	157.75	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
R023	RELIEF, STRAIN, ELECTRIC CORD (VMI)	5.23	5.50	4.00
R026	RELIEF, ELECTRIC STRAIN (HEYCO) (VMI)	5.23	5.50	4.00
R031	RING, #700 RETAINING S/S	20.90	22.00	1.00
R032	RING, RETAINING (3/8" DIA. EXTERNAL	4.70	5.00	1.00
R036	RIVET, AB 4-3A(.125"D.X9/32LG) (VMI)	0.78	1.00	1.00
R037	RIVET, POP AB 4-5A(1/8"D.X7/16LG) (VMI)	0.78	1.00	1.00
R038	RIVET, AB 41A (VMI)	0.78	1.00	1.00
R040	RIVET, #1 KNIFE HOLDER (PLATED) (VMI)	2.09	2.25	1.00
R041	RIVET, #2 KNIFE HOLDER (PLATED) (VMI)	2.09	2.25	1.00
R042	RIVET, AB 32A (VMI)	0.78	1.00	1.00
R046	RIVET, SD56BS (VMI)	5.23	5.50	4.00
R047	RIVET, SB 6-6	2.09	2.25	1.00
R048	RIVET, #350 ARM SHOULDER	14.11	15.00	1.00
R050	RIVET, SSB-4-3S (.125" D.X 1/4" LG) (VMI)	1.05	1.25	1.00
R051	RIVET, SSB 4-6S(.126"DX1/2LG) (VMI)	0.78	1.00	1.00
R057	ROD, #825 ADJUSTING	253.94	266.75	1.00
R061C	RAM, #700 S/S W/CLIP SLOT	277.45	291.50	1.00
R061M	RAM, 700T METRIC	287.38	301.75	1.00
R062	RETAINER, #700 S/S LEVER ARM-OUTSOURCE - COUNTY	5.23	5.50	4.00
R062-3	RETAINERS, 3 #700 LEVER ARM RO62	14.11	15.00	1.00
R069	RECEPTACLE, 1/4 TURN, S/S (VMI)	7.84	8.25	1.00
R070	RETAINER, SPLIT RING	1.05	1.25	1.00
R072	RELIEF, STRAIN, FLEX H20TIGHT W/NUT (VMI)	9.14	9.75	1.00
R073	RELIEF, STRAIN, FLEX H20 TIGHT W/ N (VMI)	12.54	13.25	1.00
R074	RELIEF, STRAIN, FLEXIBLE,	20.90	22.00	1.00
R075	RIVET,3/32 X 5/32 SOLID FH 430 S/S (VMI)	1.05	1.25	1.00
R076	RELIEF, STRAIN BLACK	3.92	4.25	1.00
R077	RIVET,1/4x1/2FLT HD SOLID S/S	2.61	2.75	1.00
R085	RING, S11 O, BLK 70 DURO#OR18700	2.09	2.25	1.00
R092	ROD, #270	23.77	25.00	1.00
R093	RETAINER, #270 ROD-laser	3.92	4.25	1.00
R109	RELIEF, STRAIN HEYCO#3216	8.62	9.25	1.00
R110	RING,SILICONE 3/32 X 1 1/8 X 1 5/16	4.44	4.75	1.00
R111	RELIEF, STRAIN HEYCO #3231 (VMI)	7.84	8.25	1.00
R112	RIM, 8" HD (2,5,10,25,50)	31.35	33.00	1.00
R113	RIM, 11" HD (70,100)	28.74	30.25	1.00
R122	RING, 11" HD WINDOW SUPPORT	6.53	7.00	1.00
R123	RAM, CA-3000 W/WELDED 3/4-16 STUD	250.80	263.50	1.00
R124	RELIEF, BELL MOUTHED STRAIN BLK (VMI)	4.70	5.00	1.00
R133	RAIL, DIN 1 METER(3 FT. LENGTHS)	52.25	55.00	1.00
R134	RELAY, CH-5000 220V W/CIR BOARD	156.75	164.75	1.00
R141	RELIEF, PE-11 RT ANGLE STRAIN	1.31	1.50	1.00
R143	RECEPTICLE, PE FLANGE	9.14	9.75	1.00
R145	RECEPTICLE, PE-11QUICK DISC.FLANG	13.06	13.75	1.00
R154	RISER, 610/700 700 TO 410 CAN HT.	313.50	329.25	1.00
R155	RISER, 610/700 700 TO 508 CAN HT.	313.50	329.25	1.00
R164	RELAY, 950 24VDC SOL13 AMPS	78.38	82.50	1.00
R165	REDUCER, 3/8"-1/4" OD PLUG IN	8.62	9.25	1.00
R171	RING, S/S SPIRAL RETAINING 1 5/8"	35.27	37.25	1.00
R175	RETAINER, CARTRIDGE-pass	20.90	22.00	1.00
RDKR004	COVER, PUSHER CYLINDER	215.27	226.25	1.00
RL001	RELAY, SAFETY	1,077.66	1,131.75	1.00
RL002	RAIL, DIN, Steel	213.18	224.00	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
RT003	LASER ADJUSTMENT TOOL-vib	13.06	13.75	1.00
RT004	ARC ADJUSTMENT TOOL	20.90	22.00	1.00
RT005	ARC XL PUSHER SPACING ADJUSTMENT TOOL	20.90	22.00	1.00
S013	SCREW, 1/4-20 X 1 FH SLOTTED S/S (VMI)	1.05	1.25	1.00
S015	SCREW, 1/4-20 X 1/2 S/S, FH SKT (VMI)	1.05	1.25	1.00
S016	SCREW, 1/4-20 X 1 S/S FH (SOCKET)	2.35	2.50	1.00
S017	SCREW, 1/4-20 X 1 1/4 S/S FH(SOCKET (VMI)	3.14	3.50	1.00
S018	SCREW, 1/4-28 X 1 1/4 SS FH SOCKET (VMI)	5.23	5.50	4.00
S019	SCREW, 10-32 X 1/2 S/S FHS (SOCKET)	0.78	1.00	1.00
S021	SCREW, 3/8-16 X 5/8 S/S FH(SOCKET) (VMI)	5.23	5.50	4.00
S022	SCREW, 1/4-20 X 3/8 PHIL HD, TAM PRF	6.27	6.75	1.00
S025	SCREW, 8-32 X 1-1/4 HEX HEAD S/S (VMI)	0.78	1.00	1.00
S027	SCREW, 1/2-13 x 1-1/2" S/S HEX HEAD	2.61	2.75	1.00
S028	SCREW, 1/2-13 X 1-1/4 S/S HEX HEAD	3.66	4.00	1.00
S030	SCREW, M8 X 20 7380-A2	3.92	4.25	1.00
S031	SCREW, 1/2-13 X 2-1/2 S/S HEX HEAD (VMI)	5.23	5.50	1.00
S032	SCREW, 1/2-13 X 2-3/4 S/S HEX HEAD	6.27	6.75	1.00
S033	SCREW, 1/2-13 X 3/4 S/S HEX HEAD	3.92	4.25	1.00
S034	SCREW, 1/4-20 X 1 S/S HEX HEAD (VMI)	1.05	1.25	1.00
S035	SCREW, 1/4-20 X 1-3/4 S/S HEX HEAD (VMI)	1.57	1.75	1.00
S036	SCREW, 1/4-20 X 1/2 S/S HEX HEAD (VMI)	5.23	5.50	4.00
S037	SCREW, 1/4-20 X 2 S/S HEX HEAD (VMI)	1.57	1.75	1.00
S039	SCREW, 1/4-20 X 3/4 S/S HEX HEAD (VMI)	5.23	5.50	4.00
S040	SCREW, 1/4-20 X 3/8 S/S HEX HEAD (VMI)	5.23	5.50	4.00
S040-12	SCREWS, 12 1/4-20 X 3/8 SS HEX HD	11.76	12.50	1.00
S041	SCREW, 1/4-20 X 4-1/2 S/S HEX HEAD	3.92	4.25	1.00
S042	SCREW, 1/4-20 X 5/8 S/S HEX HEAD (VMI)	5.23	5.50	4.00
S043	SCREW, 10-32 X 1 S/S HEX HEAD (VMI)	0.78	1.00	1.00
S044	SCREW, 10-32 X 1-1/4 S/S HEX HEAD (VMI)	5.23	5.50	4.00
S045	SCREW, 10-32 X 1/2 S/S HEX HEAD (VMI)	5.23	5.50	4.00
S046	SCREW, 10-32 X 1/4 S/S HEX HEAD (VMI)	5.23	5.50	4.00
S046-12	SCREWS, 12 #10-32 X 1/4 SS HEX HD.	10.97	11.75	1.00
S047	SCREW, 10-32 X 2 S/S HEX HEAD	1.05	1.25	1.00
S048	SCREW, 10-32 X 3/4 S/S HEX HEAD (VMI)	1.05	1.25	1.00
S049	SCREW, 10-32 X 3/8 S/S HEX HEAD (VMI)	5.23	5.50	4.00
S049-12	SCREW, 10-32 x 3/8 S/S HEX HEAD	11.76	12.50	1.00
S050	SCREW, 10-32 X 5/8 S/S HEX HEAD (VMI)	0.78	1.00	1.00
S051	SCREW, 10-32 X 1-1/2 S/S(SHCS) (VMI)	5.23	5.50	4.00
S052	SCREW, 3/8-16 X 1 S/S HEX HEAD (VMI)	5.23	5.50	4.00
S054	SCREW, 3/8-16 X 1/2 S/S HEX HEAD (VMI)	3.14	3.50	1.00
S055	SCREW, 5/16-18 X 1-1/2 S/S HEX HEAD (VMI)	5.23	5.50	4.00
S056	SCREW, 5/16-18 X 1 S/S HEX HEAD (VMI)	2.09	2.25	1.00
S058	SCREW, 5/16-18 X 3/4 S/S HEX HEAD (VMI)	2.35	2.50	1.00
S059	SCREW, 6-32 X 1/4 S/S HEX HEAD (VMI)	5.23	5.50	4.00
S059-12	SCREWS, 12 #6-32 X 1/4 SS HEX HEAD	11.76	12.50	1.00
S060	SCREW, 8-32 X 1-1/2 S/S HEX HEAD (VMI)	0.78	1.00	1.00
S061	SCREW, 8-32 X 1/4 S/S HEX HEAD (VMI)	5.23	5.50	4.00
S062	SCREW, #203/266 HOUSING	5.23	5.50	1.00
S063	SCREW, 3mmX8mm HHCS S/S DS/EDL MSCL	5.23	5.50	4.00
S065	SCREW, 8-32 X 1/2 PHPHIL SELF-TAP	0.78	1.00	1.00
S068	SCREW, 10-32 X 1/4 S/S RHM SLOTTED (VMI)	5.23	5.50	4.00
S068-12	SCREWS, 12 #10-32 X 1/4 SS RHM S068	62.70	66.00	1.00
S069	SCREW, 10-32 X 3/4 PLT RHM SLOTTED	0.78	1.00	1.00





## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
S070	SCREW, 10-32 X 5/16 PLT SLOTTED RHM (VMI)	5.23	5.50	4.00
S071	SCREW, 10-32 X 7/16 RHM PLTD SLOT (VMI)	5.23	5.50	4.00
S071-12	SCREWS, 12 #10-32 X 7/16 PLATED RHM	11.76	12.50	1.00
S074	SCREW, 4-40 X 5/8 BRASS RHM SLOTTED (VMI)	1.05	1.25	1.00
S075	SCREW, 4-40 X 1/8 S/S RHM SLOTTED	1.05	1.25	1.00
S076	SCREW, 4-40 X 3/8 S/S RHM SLOTTED	1.05	1.25	1.00
S077	SCREW, 4-40 X 5/8 PLTD RHM SLOTTED (VMI)	0.78	1.00	1.00
S078	SCREW, 6-32 X 1/4 S/S RHM SLOTTED (VMI)	5.23	5.50	4.00
S082	SCREW, 8-32 X 2 S/S RHM SLOTTED (VMI)	0.78	1.00	1.00
S083	SCREW, 8-32 X 3/16 S/S RHM SLOTTED (VMI)	5.23	5.50	4.00
S084	SCREW, 8-32 X 5/16 S/S RHM SLOTTED (VMI)	5.23	5.50	4.00
S085	SCREW, 8-32 X 1/4 S/S RHM SLOTTED (VMI)	1.05	1.25	1.00
S087	SCREW, 1/4-20 X 1/4 S/S SKT SET (VMI)	5.23	5.50	4.00
S088	SCREW, 10-32 X 1/4 S/S SKT SET (VMI)	0.78	1.00	1.00
S090	SCREW, 5/16-18 X 4 SOCKETHD.CAP S/S (VMI)	12.54	13.25	1.00
S091	SCREW, 8-32 X 3/16 S/S SET ALLEN HD	0.78	1.00	1.00
S093	SCREW, 10-32 X 1/4 SOCK HD CAP S/S (VMI)	0.78	1.00	1.00
S094	SCREW, 1/4-20 X 1/2 S/S SOCKET CAP	0.78	1.00	1.00
S098	SCREW, 10-32 X 3/8 S/S SOCKET CAP (VMI)	0.78	1.00	1.00
S1000	SCREW, ADJUSTER, 350 PUSH R S/S	28.22	29.75	1.00
S1001	SCREW, PIVOT, 350 PUSH R, S/S	20.38	21.50	1.00
S1002	SCREW, KNURL, 350 PUSH R, S/S	20.90	22.00	1.00
S102	SCREW, 8-32 X 1-3/4 S/S SOCKET CAP	2.09	2.25	1.00
S103	SCREW, #10-32 X 7/8" S/S SOCKET CAP (VMI)	1.31	1.50	1.00
S104	SCREW, 4 X 1/4 TYPE A TRUSS HD SMS/S (VMI)	0.78	1.00	1.00
S105	SCREW, 6-32 X 3/8 S/S TRUSS HD SLOT	0.78	1.00	1.00
S106	SCREW, 8X 3/4 PH. SM PLTD.UNIVERSAL (VMI)	0.78	1.00	1.00
S107	SENSOR CAN ACTUATOR 603 #10 CAN	40.76	43.00	1.00
S110	SHAFT, ALLIGATOR HEAVY DUTY	31.35	33.00	1.00
S111	SHAFT, #40 DIAL	1.31	1.50	1.00
S115	SHAFT, #700 S/S GEAR **Needs a L027 if made after 11/01/12	67.40	71.00	1.00
S115M	SHAFT, GEAR DRIVE 700T metric	43.89	46.25	1.00
S119	SPACER, #700 SHAFT	5.23	5.50	3.00
S122	SPACER, 700 HANDLE STOP (VMI)	20.90	22.00	1.00
S127	SILENCER, POREX, 3/8"	20.38	21.50	1.00
S130	SILENCER, POREX, 1/4"	21.95	23.25	1.00
S132	SLIDE, RACK-trumpf 1000	16.50	17.50	1.00
S1368	SPACER, #350 .0862 THICK	3.40	3.75	1.00
S139	SPACER, ALLIGATOR	7.84	8.25	1.00
S140	SPACER, ISOMOUNT VIBRATOR	23.51	24.75	1.00
S145	SPACER, ECO KNIFE HOLDER-vib	5.23	5.50	4.00
S150	SPRING, #1	3.14	3.50	1.00
S150-3	SPRING, #1 (3 PACK)	9.41	10.00	1.00
S151	SPRING, #2/G-2 NSF	10.45	11.00	2.00
S151-3	SPRINGS, 3 #2	8.36	9.00	1.00
S152	SPRING, #350, E180-022-1000-S	13.32	14.00	1.00
S153	SPRING, #44 TONG	1.57	1.75	24.00
S153-24	SPRINGS, 24 #44 TONG (S153)	23.51	24.75	1.00
S156	SPRING, 25# S/S 40 SCALE	5.23	5.50	4.00
S157	SPRING, 5# S/S 40 SCALE	3.14	3.50	1.00
S158	SPRING, ECO BRUSH	5.23	5.50	4.00
S1581	WELDMENT, 201 BRUSH SPRING LONG	5.23	5.50	1.00
S160	SPRING, #40 2 KG.	6.53	7.00	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
S161	SPRING, ECO KNIFE BLOCK	5.23	5.50	4.00
S162	SPRING, #40 10 KG.	7.32	7.75	1.00
S164	SPRING, GAS FOR 610 HT ADJ.-30LB	120.18	126.25	1.00
S166	SPRING, #203/266 RETURN	5.23	5.50	4.00
S167	SPRING, ECO TENSION	5.23	5.50	4.00
S168	SPRING, #40 1# SR-1	5.23	5.50	1.00
S169	SPRING, SS SCALE WB4226	4.70	5.00	1.00
S171	SPRING, SR-10 S/S 40 SCALE	7.84	8.25	1.00
S171M	SPRING, #40 5KG SCALE	6.53	7.00	1.00
S177	STANDOFF, MAIN OPENER CYLINDER	18.81	20.00	1.00
S178	STANDOFF, #625 CYLINDER	5.23	5.50	4.00
S182	STANDOFF, #201 HOUSING	10.45	11.00	1.00
S1867	STARTER, S&SCA7STRT&STOP220V3P	877.80	921.75	1.00
S191	SCREW, BRASS TIP SET, 1/4-20 X 1/4	3.14	3.50	1.00
S193	STRAP, PS RACK MOUNTING-vib	5.23	5.50	4.00
S197	STUD, #8 KNIFE, HT	13.32	14.00	1.00
S2084	SUPPLY, LP POWER, 240V U.K. 50HZ	128.01	134.50	1.00
S210	SUPPORT, 350 LINK GUIDANCE-fin	21.95	23.25	1.00
S210-6	SUPPORTS, 6 #350 LINK (S210)	86.21	90.75	1.00
S229	SWITCH, #203/266 LEAF (INTERNAL)	20.90	22.00	1.00
S243	SCREW, 3/8-16 X 1 1/4 S/S HEX HEAD (VMI)	3.92	4.25	1.00
S248	SCREW, 6-32 x 2.1/2" RHMS S/S SLOT (VMI)	0.78	1.00	1.00
S250	SWITCH, HYDRAULIC PRESSURE,1000 psi	331.27	348.00	1.00
S251	SCREW, 6-32 X 1/4 S/S FH, SLOTTED	0.78	1.00	1.00
S253	SCREW, 5/16 X 2-1/2 S/S HEX HEAD (VMI)	2.61	2.75	1.00
S255	STUD, #1/#2/#8/U-12/G-2 MCO KNOB (VMI)	2.09	2.25	3.00
S255-3	STUDS, 3 #1/#2/#8/G2/U12	6.27	6.75	1.00
S261	SPOOL, G-2 NSF	9.41	10.00	1.00
S261-3	SPOOLS, 3 G-2 NSF	28.22	29.75	1.00
S261S	SPOOL, SG-2	22.47	23.75	1.00
S267	STUD, 1/4-TURN WING HEAD, S/S	8.62	9.25	1.00
S274	SPOOL, S11/U-12	15.15	16.00	1.00
S274-3	SPOOLS, 3 S11/U12 (S274)	45.20	47.50	1.00
S275	SPRING, S11/U-12	9.14	9.75	1.00
S275-3	SPRINGS, 3 S11/U12 (S275)	27.43	29.00	1.00
S291	SHIM, 401 GRINDING WHEEL PLACE	5.23	5.50	1.00
S294	SCREW, 1/4-20 X 3 S/S HEX HEAD (VMI)	2.61	2.75	1.00
S299	SCREW, #270 1/4 X 1 SOC..HD. SHLDR. (VMI)	4.70	5.00	1.00
S306	SCREW, #6 X 1 TYPE SHEETROCK PH (VMI)	0.78	1.00	1.00
S308	SPRING, #270 DRIVE GEAR LOCK	5.23	5.50	4.00
S309	SCREW, #270 GEAR LOCK SHOULDER	22.73	24.00	1.00
S314	SCREW, #270 KH LATCH SHOULDER	20.90	22.00	1.00
S316	SCREW, #270 RIGHT SHOULDER	20.90	22.00	1.00
S317	SCREW, #270 LEFT SHOULDER	20.90	22.00	1.00
S318	SHIM, #270 .005X.335IDX.438OD S/S	5.23	5.50	4.00
S318-6	SHIMS, 6 #270 .005 X .335ID X .438O	12.54	13.25	1.00
S318T	SHIM, #270THICK.015X.335IDX.438ODS/	5.23	5.50	4.00
S319	SHIM, 395 230V MOTOR .010	1.31	1.50	1.00
S321	SCREW, 8-32 X 5/8 S/S SOCKET CAP (VMI)	0.78	1.00	1.00
S323	SCREW, 10-32 X 7/8 S/S SET AH(CP) (VMI)	1.57	1.75	1.00
S324	SCREW, 350 WASH GUARD LOCK	4.70	5.00	1.00
S328	SCREW, 350 WASH GUARD LOCK, W/ STOP	3.92	4.25	1.00
S333	SCALE, BAKER SCALE POLISHED	25.08	26.50	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
S333S	SCALE, BAKER SCALE S/S	25.86	27.25	1.00
S334	SCREW, 8-32 X 7/8 PHILLIPS RHMS SST (VMI)	0.78	1.00	1.00
S335	SCREW, 8-32 X 5/8 S/S HEX HEAD (VMI)	0.78	1.00	1.00
S337	SPACER, #270 LEVER (PLATED)	15.68	16.50	1.00
S338	SPACER, #270 ACTUATOR LEVER	105.02	110.50	1.00
S340	SPACER, BAKER SCALE LINK (VMI)	1.31	1.50	1.00
S341	SPACER, BAKER SCALE	5.23	5.50	1.00
S342	STANDOFF, BAKER SCALE	6.53	7.00	1.00
S349	STANDOFF, #610 MILLER CYLINDER	20.38	21.50	1.00
S350	SCREW, 1/2-13 X 2 FH SOCKET CAPS/S (VMI)	10.19	10.75	1.00
S354	SHAFT, CM-1000 LINK, HT	19.33	20.50	1.00
S355	SHAFT, CM-1000 PIVOT, HT	30.31	32.00	1.00
S358	SCREW, 5/16-18 X 1-1/4 SS HEX HEAD (VMI)	5.23	5.50	4.00
S365S2	STRIPPER, SQ., 18 kg., 700T	56.43	59.50	1.00
S369	SCREW, 1/4-20 X 1/2 SET, S/S AH(CP) (VMI)	1.05	1.25	1.00
S381	SPRING, EXTENSION CM-1000, S/S	20.90	22.00	1.00
S384	SCREW, 5/16-18 X 2 1/4 PLTDHEX HEAD	1.31	1.50	1.00
S386	SWITCH, LP-30H HIP SWITCH	103.46	108.75	1.00
S39010	SPRING, RM 10#/5KG. SCALE	7.84	8.25	1.00
S39012	SPRING, RM-25 SCALE 12.5#	7.84	8.25	1.00
S3902	SPRING, RM-2 SCALE	7.84	8.25	1.00
S3905	SPRING, RM-5 SCALE	7.84	8.25	1.00
S392	SPRING, RM RACK TENSION	2.09	2.25	1.00
S399	SPRING, RM PRELOAD	0.78	1.00	1.00
S403	SWITCH, CH-350 USA LIGHTED ROC	20.90	22.00	1.00
S406	SCREW, 6-32x3/4" SS, PAN HD, PHIL (VMI)	0.78	1.00	1.00
S412	SCREW, #6-32 X 5/8" S/S RHM PHILLIP	0.78	1.00	1.00
S414	SCREW, #8-32 X 5/16 PHIL RHMS SST (VMI)	0.78	1.00	1.00
S416	SCREW, 1/4-20 X 6 PLTD CARRIAGE HD (VMI)	2.61	2.75	1.00
S417	SHIM, #270 GEAR (.012x.165IDx1/20D)	1.31	1.50	1.00
S418	SHIM, #270 G LATCH(.005x.165IDx1/20	1.31	1.50	1.00
S423	SOCKET, AMP 24-20 AWG #A1656-ND	2.61	2.75	1.00
S426	SCREW,#6 X 3/8PHIL TRUSS HD T-A,S/S (VMI)	0.78	1.00	1.00
S428	STUD, CM-1000 SHOULDER, HT	47.81	50.25	1.00
S432	SCREW, 6-32 X 1/4 S/S RHM PHILLIPS (VMI)	5.23	5.50	1.00
S4331	SWITCH, GRN LIGHT230V.RCKR 2 POLE	27.17	28.75	1.00
S437	SCREW, 6-32 x 3/8" LG S/S PHILP R/H (VMI)	0.78	1.00	1.00
S438	SPACER, DS BOTTOM LC BRACKET	0.78	1.00	1.00
S445	SCREW, #6-32 X 3/8 S/S HEX HD CAP (VMI)	0.78	1.00	1.00
S455	SCREW, 4-40 x 1/4" TRIM HEX HD S/S (VMI)	0.78	1.00	1.00
S456	SCREW, 6-32 x 3/4" TRIM HEX HD S/S	0.78	1.00	1.00
S457	SCREW, 6-32 x 5/8" TRIM HEX HD S/S (VMI)	0.78	1.00	1.00
S460	SEAL, 625 1"CYL ROD ADAPTOR/MTG PLT	23.51	24.75	1.00
S461	SEAL, 625A 1 3/8" CYL ROD AD/MTG PL	20.90	22.00	1.00
S467	SHIM, CA-3000 DOOR-Form	5.23	5.50	1.00
S480	SOCKET, 5/16"HEX 6PT.1/4"DRIVE 7/8"	16.46	17.50	1.00
S481U	SUPPLY, POWER 24VDC 50W UNIVERSAL	721.83	758.00	1.00
S484	STANDOFF, DS PLATFORM	0.78	1.00	1.00
S484L	STANDOFF, DS 3/8" DIA.x9/16"	0.78	1.00	1.00
S488	SWITCH, REED FOR C127	111.03	116.75	1.00
S489	SUPPLY, 24VDC POWER 115V USA .75A	122.27	128.50	1.00
S498	STOP, CS SCALE OSIZE PLTFRM RUB	1.31	1.50	1.00
S500	SCREW, #8-32 X 3/8 S/S FH,PHILIPS (VMI)	0.78	1.00	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
S501	STANDOFF, CS OVER/UNDER DIAL (VMI)	1.31	1.50	1.00
S503	SCREW, 10-32 X 1 S/S FH SLOTTED (VMI)	4.70	5.00	1.00
S504	SCREW, 4MM X 10 FLT HD. SLOT PL (VMI)	1.05	1.25	1.00
S505	SCREW, 3/8-24 X 1/2 S/S HEX HEAD (VMI)	2.87	3.25	1.00
S506	SPACER, 270C GAS SPRG BOT.CLEVIS	6.01	6.50	1.00
S508	SPRING, 270C GAS SHOCK	206.91	217.50	1.00
S510	SUPPLY SPACER, 1/4"NPT	78.38	82.50	1.00
S512	SCREW, 10-32 X 1 FL.HD.SS TORXL-20	5.23	5.50	1.00
S513	SCREW, 10-32 X 1/2 BUT.HD.SS TORX	5.23	5.50	1.00
S514	SCREW,1/4-20x1/2 BUT.HD.SS TORX	10.45	11.00	2.00
S515	SCREW,S/S8-15X3/8"PANHD.PHIL,A PT (VMI)	0.78	1.00	1.00
S518	SCREW, 8-15X1/2 S/SPAN HD.PHIL (A) (VMI)	0.78	1.00	1.00
S520	SPACER, LFT PLAT.1/20Dx.194IDx5/8"	0.78	1.00	1.00
S532	SCREW, 1/2-20 X 3/4 S/S HEX HEAD (VMI)	2.61	2.75	1.00
S535	SPACER, PE-11 #6 X 1/4OD X 3/8L	0.78	1.00	1.00
S536	SPACER, 610 SMC VALVE	1.31	1.50	1.00
S538	SCREW, 10-32 X 1/2" S/S AH SET(CP)	0.78	1.00	1.00
S539	SCREW, 10-32 X 1-3/4" S/S HEX HEAD	1.31	1.50	1.00
S542	SPACER, PE-11 FOOT SWITCH COVER	1.31	1.50	1.00
S543	SPACER, PE POW SUPP MTG COVER	0.78	1.00	1.00
S545F	SUPPLY, DS FEMALE U.S.POWER	105.81	111.25	1.00
S548	SUPPLY, UNIV.EURO 9VDC FEMALE END	101.89	107.00	1.00
S550	SPACER, EFS BOTTOM LOAD CELL	0.78	1.00	1.00
S555	SCREW, 10-32 X 2 S/S SOCKET CAP (VMI)	1.31	1.50	1.00
S556	SCREW, #8-32 X 3/8 S/S HEX HEAD (VMI)	0.78	1.00	1.00
S557	SCREW, 10-32 X 2 S/S PIN IN HEX BUT	6.27	6.75	1.00
S558	SCREW, 10-32 X 1-1/4 S/S PIN HEX BT (VMI)	5.23	5.50	1.00
S558M	SCREW, S558 MOD. FOR F003	10.45	11.00	2.00
S559	SCREW, 1/4-20 X 1 S/S FH PIN HEX	4.70	5.00	1.00
S560	SCREW, 1/4-20 X 5/8 S/S PIN HEX BUT	3.14	3.50	1.00
S562	SCREW, 10-32 X 3/8SS PIN IN PHTORX (VMI)	2.61	2.75	1.00
S569	SWITCH, 401 INTER. MINI ROLL CE 230	20.90	22.00	1.00
S573	SPACER, 700 S/S RAM PLATE	5.23	5.50	4.00
S586	SCREW, S/S HEX M12 X 16	10.97	11.75	1.00
S588	SUPPLY, POWER, MALE, (DS, EDL, WSC)	78.38	82.50	1.00
S589	SUPPLY, POWER 9V, FEMALE (E160)	81.51	85.75	1.00
S612	STUD, 39050 WELD	10.97	11.75	1.00
S614	STOP, DS 5/16 X 78 (6-32 SCREW)	0.78	1.00	1.00
S621	SWITCH, E-80/160 REPAIR DECAL	20.90	22.00	1.00
S626	SWITCH, 350 INT. ROLLER--SLIPON CON	32.66	34.50	1.00
S627	SWITCH, 350 INTERLOCK--SLIPON CON	47.03	49.50	1.00
S628	SWITCH, 125vac ROLLER--SLIPON	31.35	33.00	1.00
S735	SCREW, FLAT HEAD, 5/16-18 X 5/8 S.S	1.31	1.50	1.00
S750	SCREW, SET, #10-32X3/8", S/S.SLT HD (VMI)	3.66	4.00	1.00
S760	SCREW, 10-32 X 3/8 INDTD HWH ZI PL (VMI)	1.57	1.75	1.00
S804	SCREW, S/S, M6-1 X 12MM HEX HEAD (VMI)	5.00	5.25	4.00
S815	SCREW, S/S, M6-1 X 45 MM HEX HEAD	1.57	1.75	1.00
S832	SWITCH, ROCKER, HI/LOW	20.90	22.00	1.00
S847	SCREW, 1/4-20 X 1-1/2", SOCKET HEAD (VMI)	1.31	1.50	1.00
S848	SCREW, 3/8-16, S/S CARRIAGE BOLT, FULLY THREADED ROUNI	22.21	23.50	1.00
S857	SCREW, 10-32 X 3/8 S/S, SLOTTED HEAD	3.92	4.25	1.00
S860	STAINLESS STEEL SPRING, SG-2/G-2	12.54	13.25	1.00
S881	SPACER, .192 X .312 X .625 LONG (VMI)	5.25	5.75	4.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
S882	SPACER, .192 ID X .312 OD X 1-1/8" LONG (VMI)	5.25	5.75	4.00
S883	SPACER, .75 X .312 X .375 LONG (VMI)	5.25	5.75	4.00
S884	SCREW, 10-32 X 1-1/2", HEX HEAD (VMI)	5.23	5.50	4.00
S912	SWITCH, LIMIT, COMPACT	292.60	307.25	1.00
SH003	SHIM, ECO BASE-fin	26.13	27.50	1.00
SH004	SHIM, 270 ECO	26.13	27.50	1.00
SL004	SLIDE, PUSHER PLATE	73.15	77.00	1.00
SL005	BLOCK, DICER GUIDANCE	21.00	22.25	1.00
SM001	SHIM, RUBBER	20.90	22.00	1.00
SP018S	SPACER, SS 1/4" LG X #10 THRU	14.37	15.25	1.00
SW010	SWITCH, KSUV SANITIZER SAFETY	100.00	105.00	1.00
T004	TERMINAL, INS.SNP #6 STUD 22-18 GA	0.78	1.00	1.00
T005	TERMINAL, SPADE#10 STUD 12 GA.INS.	0.78	1.00	1.00
T006	TERMINAL, #203/266 FEMALE, 3/16	3.14	3.50	1.00
T009	TIE, 8" VINYL - METALIC BLUE	0.78	1.00	1.00
T021	TRACK, #203/266 SLIDE	10.45	11.00	2.00
T026	#50 TUWAY KINGSIZE S/S	15.15	16.00	1.00
T033	TAPE, ALUMINUM FOIL, 180 FT/RL	195.42	205.25	1.00
T037	TUBING, 3/8" SHRINK	6.53	7.00	1.00
T054	TERMINAL, 1/4" FE FULLY INS.22-18 G	2.87	3.25	1.00
T066	TIE, CABLE (FOR B.S. POISE) (VMI)	0.78	1.00	1.00
T067	TERMINAL, SPADE #10 STUD 18 GA.INS	1.31	1.50	1.00
T071	TERMINAL, GROUND LUG. TA-6	3.40	3.75	1.00
T072DP	TROUGH, DUMP, DEEP	587.81	617.25	1.00
T072N	TROUGH, NON-MAGNETIC DUMP	391.88	411.50	1.00
T074D	TROUGH, DUMP	1,881.00	1,975.25	1.00
T074DS	TROUGH, DUMP, SHALLOW	1,175.63	1,234.50	1.00
T074W	TROUGH, WASH	1,175.63	1,234.50	1.00
T096	TERMINAL,FLAG1/4"FEM.INS. 16-14 GA.	1.31	1.50	1.00
T115	TIE, CABLE	0.78	1.00	1.00
T116	TUBE, 1/4 ID x 3/8 OD CLEAR PVC FDA (VMI)	4.70	5.00	1.00
T121	TANK, KNIFE SANITIZER	101.89	107.00	1.00
T121DT	TANK 39000 KNIFE SAN. W/ DRAIN-wash	148.91	156.50	1.00
T130	TERMINAL, GROUND RING, AMP,16-22 GA (VMI)	1.31	1.50	1.00
T131	TERMINAL, MALE, POWER CORD (VMI)	2.61	2.75	1.00
T132	TERMINAL, FEMALE, POWER & RESISTOR (VMI)	3.92	4.25	1.00
T133	TERMINAL, FEMALE, SLIP-ON CONNECTOR (VMI)	5.49	6.00	1.00
T136	TUBE, FOIL FILM DISPENSER ROLL-wash	32.66	34.50	1.00
T140	TOOL, ECO GEAR REMOVAL, 203/266	86.21	90.75	1.00
T142	TIMER, 15 MINUTE KSUV-18	39.19	41.25	1.00
TP003	TOP, FRUITISTA BOX	36.58	38.50	1.00
TP005	TOP, COLD BOX, 3/4 LID, CAMBRO	20.90	22.00	1.00
U003	UNIT, SM.HYD.W/24V.DC SOL.VALVE	3,227.48	3,389.00	1.00
V002	VALVE, 3 WAY NO, MJVO-3	87.52	92.00	1.00
V005	VALVE, 3 WAY NC, MJV-3	87.52	92.00	1.00
V008	VALVE, 3 WAY (HUMPFREY#31P)	99.54	104.75	1.00
V011	VALVE, 4 WAY, CLIPPARD #FV-4DP	112.86	118.75	1.00
V013	VALVE, 1/4" QUICK EXHAUST	94.05	99.00	1.00
V015S	VALVE, SMC 5-WAY DBL.AIR PILOT	357.91	376.00	1.00
V023	VALVE, MIN.3-WAY CLIPPARD EV-EM-24	117.56	123.50	1.00
V025	VALVE, PV-1P PULSE	94.05	99.00	1.00
V026	VALVE, SHUTTLE, MJSV-1	43.11	45.50	1.00
V027	VALVE, TOGGLE, MJTV-3	83.08	87.25	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
V030	VALVE, BALL, 3 PORT DIVERTER, S/S	1,077.66	1,131.75	1.00
V037S	VALVE, 5-WAY SR SGL.AIR PILOT	256.03	269.00	1.00
V043	VALVE, SMC 1/8 FLOW CONTROL	87.00	91.50	1.00
V047	VALVE, AIR PRESSURE SENSING	155.44	163.25	1.00
V048	VALVE, 4-WAY DBL.AIR PILOT	228.59	240.25	1.00
V049	VALVE, 3-WAY DBL.AIR PIL.1/4"	231.47	243.25	1.00
V064	VIBRATOR, NTS 100/01	5,094.38	5,349.25	1.00
W001	WASHER, #203/266 BELLVILLE SPRING	2.09	2.25	1.00
W002	WASHER, RUBBER FOOT PAD EDL-10	1.57	1.75	1.00
W003S	WASHER, #401 S/S STONE RETENTION-vib	2.35	2.50	1.00
W005	WASHER, #1 GEAR, PLATED	2.09	2.25	1.00
W006	WASHER, FLAT NYLON, .032 THICK	0.78	1.00	1.00
W009	WASHER, #10 PLATED FLAT (VMI)	1.05	1.25	1.00
W010	WASHER, #10 S/S FLAT (VMI)	5.23	5.50	4.00
W011	WASHER, PLTFRM SEALING, RUBBER EDL-10	5.23	5.50	4.00
W012	WASHER, #8 S/S FLAT (VMI)	1.05	1.25	1.00
W013	WASHER, 1/2 S/S FLAT TRUMPF1000	2.09	2.25	1.00
W015	WASHER, 1/4" S/S FLAT (VMI)	5.23	5.50	4.00
W016	WASHER, 5/16" S/S FLAT (VMI)	0.78	1.00	1.00
W017	WASHER, #10 EXT. TOOTH LOCK, PTD (VMI)	1.05	1.25	1.00
W018	WASHER, #10 X 3/16 PLATED LOCK (VMI)	5.23	5.50	4.00
W019	WASHER, #4 INTRL TOOTH LOCK, S/S (VMI)	1.05	1.25	1.00
W020	WASHER, 1/4" S/S LOCK (VMI)	5.23	5.50	4.00
W021	WASHER, #10 S/S LOCK (VMI)	5.23	5.50	4.00
W022	WASHER, #6 S/S LOCK (VMI)	1.05	1.25	1.00
W023	WASHER, #8 S/S LOCK (VMI)	1.05	1.25	1.00
W024	WASHER, 1/2" S/S LOCK (VMI)	5.23	5.50	4.00
W026	WASHER, 3/8" S/S LOCK (VMI)	1.05	1.25	1.00
W027	WASHER, 5/16" S/S LOCK (VMI)	5.23	5.50	4.00
W029	WASHER, MOUNTING, 12 GA.-Wash	5.23	5.50	4.00
W030	WASHER, ARM AND SPACER-trumpf1000	5.23	5.50	4.00
W032	WASHER, DELUXE SCALE RUBBER	1.31	1.50	1.00
W034	WASHER, ECO DRIVE GEAR SPACER,.010	5.23	5.50	6.00
W035	WASHER, #40 SCALE SPRING ADJ.	1.31	1.50	1.00
W036	WASHER, #1 SPRING, PLATED (VMI)	5.23	5.50	4.00
W037	WASHER, #2 SPRING	5.23	5.50	4.00
W038S	WASHER, #401 S/S STONE MOUNT-laser	4.70	5.00	1.00
W039	WASHER, #201/270 THRUST	3.14	3.50	1.00
W040	WASHER, #203/266 THRUST	1.05	1.25	1.00
W041	WASHER, #825 THRUST #TT-1001-1	9.41	10.00	1.00
W043	WINDOW, #40 NSF SCALE W/HOLE	7.84	8.25	1.00
W044	WASHER, #4 S/S LOCK	0.78	1.00	1.00
W046	WINDOW, 50# SCALE	14.37	15.25	1.00
W050	WINDOW, #40 SCALE W/O HOLE	5.23	5.50	4.00
W052	WINDOW, COMPACT SCALE	3.92	4.25	1.00
W055	WIRE, 18 GA. BLACK	0.78	1.00	1.00
W056	WASHER, #8 THIN	1.83	2.00	1.00
W058	WASHER, 3/8" S/S FLAT (VMI)	5.23	5.50	4.00
W061	WIRE, WHITE 18 GA.	0.78	1.00	1.00
W065	WINDOW, PE-11 SCALE	5.23	5.50	1.00
W076	WASHER, CM-1000 HANDLE THRUST	5.23	5.50	4.00
W078	WASHER, RM NYLON DIAL(Black) (VMI)	0.78	1.00	1.00
W083S	WEIGHT, B. S. POISE S/S	32.66	34.50	1.00



## March 15, 2018 Parts Price List

Item #	Description	November 2016 List	March 2018 List	Minimum Order Quantity
W084	WASHER, #10 SERRATED PLATED	0.78	1.00	1.00
W086N	WINDOW, NS SCALE W/HOLE	15.68	16.50	1.00
W087	WINDOW, FM SCALE W/O HOLE	12.54	13.25	1.00
W088	WASHER, RM DIAL	1.31	1.50	1.00
W089	WIRE, RED 18 GA. AWG STRANDED	0.78	1.00	1.00
W090	WIRE, WHITE, 12 AWG	0.78	1.00	1.00
W091	WIRE, BLACK, 12 AWG	0.78	1.00	1.00
W093	WASHER, #270 THRUST #TT-705-1	3.92	4.25	1.00
W094	WASHER, GARDEN HOSE - SYSTEMS	0.78	1.00	1.00
W095	WINDOW, DS SCALE	145.78	153.25	1.00
W096	WINDOW, 8" FLAT FACEPLATE HD-2-50	20.90	22.00	1.00
W097	WINDOW, 11" FLAT FACEPLATE HD-100	28.22	29.75	1.00
W107	WRENCH, T-HANDLE 20 IN-LB TORQUE	130.63	137.25	1.00
W111	WASHER, SCALE DIAL KNOB FOAM	0.78	1.00	1.00
W112	WASHER, SS NSF SCALE DIAL KNOB	2.61	2.75	1.00
W116	WRENCH, 5/32 PIN IN HEX TP (VMI)	19.59	20.75	1.00
W118	WRENCH, 3/32" ALLEN LG HEX KEY (VMI)	1.83	2.00	1.00
W138	WIRE SET, STRD.3PL.W.PLUG 8310	13.06	13.75	1.00
W139	WINDOW, MODEL E-80/E160 DISPLAY	15.68	16.50	1.00
W140	WASHER, ECO DRIVE GEAR SPACER, .005	5.23	5.50	4.00
W141	WASHER, ECO DRIVE GEAR SPACER, .003	5.23	5.50	4.00
W148	WASHER, 1/4" EXTERNAL TOOTH LOCK (VMI)	5.23	5.50	4.00
W201	WINDOW, SSR-16	10.45	11.00	1.00
W502	WASHER, SSR-16 DIAL-laser	3.92	4.25	1.00
WA007	FLAT WASHER, NYLON, FITS 3/8IN. (VMI)	5.23	5.50	1.00
WD089	WELDMENT, PUSHER WELDMENT	52.25	55.00	1.00
WD091	WELDMENT, SLICER FRAME	346.16	363.50	1.00
WD132	BLADE HOLDER, 1/4", ARC XL	64.01	67.25	1.00
WD133	BLADE HOLDER, 3/16", ARC XL	64.01	67.25	1.00
WT001	WEIGHT, 4 OZ. CHECK-vib	10.19	10.75	1.00